6059 and 6068
OEM Engines

JOHN DEERE

PARTS
CATALOG

- Deere Power Systems Group

pro2eA
LITHO IN U.8.A. {REViSED)




A02

6059 AND 6068 OEM ENGINES (DUBUQUE)

735527

INTRODUCTION AND CUSTOMER INFORMATION

6059 (5.9 LITER) AND 6068 (6.8 LITER)

ACCESSORY CODE PLATE

ACCESSORY CODE PLATE

=

JOHN DEERE

CONTROL :
BASIC ENGINE

X

XXXXXAXXXXXXXAX
XXXX

XX
XX

OPTTON CODES

XXXX XXXX XXXX
XXXX XXXX XXXX
XXXX XXXX XXXX
XXXX XXXX XXXX
XXXX XXXX XXXX

X XXXX XAXX
XX XXXX XXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

XXxx
XXXX
XXXX
XXXX
XXXX
XXXX

XXXX
./

1358527

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN U.S.A.



AO3

*NOTE: ACCESSORIES NOT SOLD BY JOHN DEERE WILL BE INDICATED ON THE CODE PLATE WITH THE
DESIGNATION "00." THE ORIGINAL EQUIPMENT MANUFACTURER WILL BE RESPONSIBLE FOR WARRANTY
SERVICE ON THIS CATEGORY OF ACCESSORY.

6059 AND 6068 OEM ENGINES (DUBUQUE)

OPTION CODES

YOUR ENGINE IS EQUIPPED WITH OPTIONAL EQUIPMENT. EACH OPTION IS CATALOGED UNDER AN OPTION
CODE NUMBER WHICH 1S LISTED AT THE TOP OF THE PAGE BETWEEN THE PAGE HEADING AND THE EXPLODED
VIEW.

TO THE CUSTOMER
THE PART NUMBERS IN THIS PARTS CATALOG WERE CORRECT AT THE TIME YOUR MACHINE WAS
MANUFACTURED. IT IS OUR POLICY TO CONSTANTLY IMPROVE OUR MACHINES AND, THEREFORE, PART

NUMBERS MAY CHANGE. WHEN ORDERING PARTS, VERIFY PART NUMBERS THROUGH YOUR DEALER'S
CATALOG WHICH IS UP-TO-DATE.

(SPECIFICATIONS AND DESIGN SUBJECT TO CHANGE WITHOUT NOTICE.)

12 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN US.A.



6059 AND 6068 OEM ENGINES (DUBUQUE)
SERIAL NUMBER LISTING INFORMATION

SERIAL NUMBER INFORMATION IS LISTED TO SHOW ON WHICH MACHINES EACH PART CAN BE USED; FOR
EXAMPLE:

- THE PART CAN BE USED ON ALL MACHINES.

000000- THE PART CAN BE USED ON ALL MACHINES BEGINNING WITH THE SERIAL NUMBER L1STED.
-000000 THE PART CAN BE USED ON ALL MACHINES UP TO AND INCLUDING THE SERIAL NUMBER
LISTED.
000000-000000 THE PART CAN BE USED ON ALL MACHINES BETWEEN AND INCLUDING THE SERIAL NUMBERS
LISTED.

WHEN XXXXXX'S ARE LISTED IN PLACE OF A SERIAL NUMBER, A SERIAL NUMBER CHANGE WAS MADE BUT THE
EXACT SERIAL NUMBER WAS NOT AVAILABLE WHEN THE CATALOG WAS PRODUCED.

DIRECTION ARROW

ARROWS ARE USED WITH ILLUSTRATIONS TO INDICATE THE FRONT OF THE ENGINE. "RIGHT-HAND" AND "LEFT-
HAND" SIDES ARE DETERMINED BY STANDING AT THE DRIVE OR PTO END AND FACING THE ENGINE.

BOX-ENCLOSED ILLUSTRATIONS

A KEY NUMBER, SHOWN IN THE PARTS LIST, IS ASSIGNED TO A BOX ENCLOSING ALL PARTS SOLD AS A
SERVICE ASSEMBLY.

BOLT AND CAP SCREW STRENGTH IDENTIFICATION

BOLTS AND CAP SCREWS REQUIRED TO HAVE HIGH-STRENGTH QUALITIES EQUIVALENT TO SAE GRADE 8 ARE

IDENTIFIED THROUGHOUT THIS CATALOG BY THE DESCRIPTION HS SAE 8. ALL STANDARD BOLTS AND CAP
SCREWS ARE SAE GRADE 5 OR LOWER.

COMPLETE GOODS LISTINGS

COMPLETE GOODS ARE LISTED IN BOLD FACE TYPE. ORDER SEPARATELY. DO NOT INCLUDE ON
REPLACEMENT PARTS ORDER.

S| UNITS OF MEASURE

METRIC DIMENSIONS ARE GIVEN, WHERE APPLICABLE, THROUGHOUT THIS PARTS CATALOG.

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN U.S.A. -3



6059 AND 6068 OEM ENGINES (DUBUQUE)

ENGINE SERIAL NUMBER PLATE

TPBO11

JOHN DEERE

Engine Serial Number

1 2 3 4
* N\ ) SEEE—

5
/ \
DEER
TP8O11 E & COMPANY MOLINE, ILLINOIS
1. DESIGNATES ENGINE MANUFACTURER T-JOHN DEERE DUBUQUE WORKS

2. DESIGNATES NUMBER OF CYLINDERS AND LITERS 6059 (5.9 LITER)
6068 (6.8 LITER)
3. DESIGNATES FUEL TYPE OR SPECIAL CONDITION DF NON-TURBOCHARGED DIESEL ENGINE
TF TURBOCHARGED DIESEL ENGINE
4. DESIGNATES ENGINE SERIAL NUMBER 123456
5. DESIGNATES THE ENGINE APPLICATION AND 6059DF001
FACTORY USER. 6059TF001
6059FT002
6059TF003
6059TF004
6068DF001
6068TFO001

1-4 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91)  LITHO IN U.S.A.



’ SECTION | - GENERAL INFORMATION

AO6

6059 AND 6068 OEM ENGINES (DUBUQUE)

SECTION 4 - ENGINE

GROUP 0401 - CRANKSHAFT AND MAIN BEARINGS

GROUP 0402 - CAMSHAFTS AND VALVE ACTUATING

GROUP 0403 - CONNECTING RODS AND PISTONS

GRQOUP 0404 - CYLINDER BLOCK

GROUP 0407 - OILING SYSTEM

GROUP 0408 - VENTILATING SYSTEM

GROUP 0409 - CYLINDER HEAD AND VALVES

GROUP 0410 - EXHAUST MANIFOLD

GROUP 0413 - FUEL INJECTION SYSTEM

GROUP 0414 - INTAKE MANIFOLD

GROUP 0416 - TURBOCHARGER

GROUP 0417 - WATER PUMP

GROUP 0418 - THERMOSTATS, HOUSINGS AND WATER
PIPING

GROUP 0419 - OIL COOLER

GROUP 0420 - FUEL FILTER

GROUP 0421 - FUEL TRANSFER PUMP

GROUP 0422 - STARTING MOTOR AND FASTENINGS

GROUP 0423 - ALTERNATOR AND GENERATOR
MOUNTING

GROUP 0429 - FAN DRIVE

GROUP 0433 - FLYWHEEL HOUSING AND FASTENERS

GROUP 0452 - GASKET REPLACEMENT KITS

SECTION 5 - ENGINE AUXILIARY SYSTEMS
GROUP 0505 - COLD WEATHER STARTING AIDS
GROUP 0510 - ENGINE COOLING SYSTEMS
GROUP 0520 - INTAKE SYSTEMS

SECTION AND GROUP CONTENTS

SECTION 16 - ELECTRICAL SYSTEMS
GROUP 1672 - ALATERNATOR AND REGULATOR

SECTION 21 - MAIN HYDRAULIC SYSTEM
GROUP 2160 - HYDRAULIC SYSTEM

SECTION 40 - PTO OR WINCH DRIVE
GROUP 4041 - HOUSING AND COVERS
GROUP 4051 - GEARS, SHAFTS AND BEARINGS

SECTION Il - NUMERICAL INDEX

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN US.A.



AO7

6059 AND 6068 OEM ENGINES (DUBUQUE)

GRID

C10
Cc19
G111
H23
H25
H24
H25
H23
H24
D15
D16
D16
D11
D13
D12
D16
D14

B8
B10
A19
G20
G19
H22
B12
B13
B4
H19
G12
G11
Fé
F21
B9
B22

A21
A21

ALPHABETICAL INDEX

PAGE
A

ADAPTER, ENGINE OIL FILTER (6068) ... 0407 - 19
ADAPTER, EXHAUST .......ccovvmniiniiinnns ....0410 -3
ADJUSTING STRAP, ALTERNATOR .. ....0423 -1
AIR CLEANER .. [ . ....0620 -2
AIR CLEANER .............. ....0520 - 4
AIR CLEANER (6059) ......... ....0520 -3
AIR CLEANER ELEMENT .... ....0520 - 4
AIR CLEANER MOUNTING KIT ......... ....0520 -2
AIR CLEANER MOUNTING KIT (6059) ....0620 -3
AIR INLET (8059) ....coevirriiiiiiienciiin e 0414 -5
AIR INLET (6059) ...ccvcoiiiimiiiinniiiiiincrrii e 0414 -6
AIR INLET ELBOW (6059) ....0414 -6
AIR INTAKE ... 0414 -1
AIR INTAKE ..ot 0414 -3
AIR INTAKE (6059) ........... ..0414 -2
AIR INTAKE SYSTEM (6059) 0414 -6
AIR INTAKE WITH .. 0414 -4
ALTERNATOR ..... 1672 -1
ALTERNATOR .. 1672 - 2
ALTERNATOR ....cccoovviiiniiiniiininniiniinaaens 1672 -4
ALTERNATOR .....ccoiviiieriiiiiiininiiiineen. 1672 -6

ALTERNATOR ADJUSTING STRAP ..............
ALTERNATOR MOUNTING BRACKET (6059)
ALTERNATOR MOUNTING BRACKETS ........cccccuvvnmennn.
ALTERNATOR MOUNTING BRACKETS (6059)
ALTERNATOR MOUNTING PARTS (CODE 6216)
ALTERNATOR PULLEY ....................
ALTERNATOR PULLEY ...

ALUMINUM OIL PAN
ARMATURE ......ccccooeevniennns .
ARMATURE (24-VOLT) (6059) .....
ARMATURE, STARTER ...............
ARMATURE, STARTING MOTOR ......cccooooiiiiiiiinenninnnne.
ARMATURE, STARTING MOTOR (6059)
ARMATURE, STARTING MOTOR DRIVE .
ARMS, ROCKER ......cccoiiiiiiiiiiiiiiiiie s
AUXILIARY DRIVE GEAR
AUXILIARY DRIVE GEAR
AUXILIARY DRIVE PULLEY

B

BEARINGS, CONNECTING ROD (6059)
BEARINGS, CONNECTING ROD (6068)
BEARINGS, MAIN

BELT, FAN ..o e 0429 -6
BELTS, FAN ..ot 0429 -5
BLADE, FAN .. ..ot 0510 -4
BLOCK, CYLINDER (6059) ....cccooooiviiiiminniiieniiiineennale 0404 -1
BLOCK, CYLINDER (6068) ........ccccooiemmvmnuiiniiiieneiniinnes 0404 - 2
BLOCK, SHORT ENGINE ......cocoiiiiiiiiiiiiiiniiireiiniiieeee 0404 -4
BLOWER FAN BLADE (6059) .......cc.cocvuvvviinniniininiinenns 0510 - 1
BRACKET, ALTERNATOR MOUNTING (6059) ............... 0423 - 2
BRACKETS, ALTERNATOR MOUNTING ..........cccocneeeeene 0423 -1
BRUSHES, STARTING MOTOR ........cccooocivrinieiiiiiieenann, 0422 - 4
BRUSHES, STARTING MOTOR (24-VOLT) (6059) .......... 0422 - 20
BUSHING, CONNECTING ROD (6059) .......ccccovrmeennns 0403 -3
BYPASS VALVE, ENGINE OIL .......cccovviiiiiiiiiiiiiinnnnnn, 0407 -7
Cc
CAMSHAFT ..o, 0402 -2
CAMSHAFT GEAR ......oiiiiiiiiiiiriiinn e s e inen e, 0402 -2

GRID
B13
A23
B17
B19
E1
H23
H24
115
116
118
119
121
122
124
125
114

C15

CAP, MAIN BEARING (6068)
CAP, OIL FILLER
CAP, OIL FILLER
CAP, OIL FILLER INLET
CENTER HOUSING, TURBOCHARGER
CLEANER, AIR
CLEANER, AIR (6059)
CLUTCH

CLUTCH
CLUTCH HOUSING, PTO ...
CLUTCH HOUSING, PTO ...
CLUTCH HOUSING, PTO ...
CLUTCH HOUSING, PTO ...
CLUTCH PRESSURE PLAT!

CLUTCH PRESSURE PLATE ....
CLUTCH PRESSURE PLATE
CLUTCH PRESSURE PLATE

....................................... 4051 - 11
COIlL, FIELD (24-VOLT) (6059} ...0422 - 20
COIL, STARTER ...ttt 0422 - 17
COIL, STARTING MOTOR ......cccoiiiiiiiiiiiinrninereaceiinne 0422 -3
COMMUTATOR END FRAME, STARTER ...0422 - 16
COMMUTATOR, STARTING MOTOR ...0422 - 29
CONNECTING ROD (6059) ...0403 -2
CONNECTING ROD (6059) ...0403 -3
CONNECTING ROD (6068) .........ccceeneeen. ...0403 -4
CONNECTING ROD BEARINGS (6059) ........cccooceveenneens 0403 - 2
CONNECTING ROD BEARINGS (6068) ...........c.ccceeeenee. 0403 - 4
COOLANT HEATER, ENGINE ...0505.-2
COOLER, ENGINE OIL (6059) .......oooviiiiiiiiiiiiiiieennns 0419 - 4
COOLER, ENGINE OIL (6059) .......coniiiiiiininiiiiinieeens 0419 - 10
COOLER, ENGINE OIL (6068) ..................... .0419 -8
COVER, FUEL TRANSFER PUMP OPENING ...0421 -1
COVER, OIL FILLER INLET ...0407 -6
COVER, ROCKER ARM ...... .0402 - 3
COVER, ROCKER ARM ... .0402 - 4
COVER, ROCKER ARM ... .0402 -5
COVER, SOLENOID .... .0422 - 11

COVER, SOLENOID .........cccvvveeees .0422 - 37
COVER, STARTING MOTOR END ......cccooeiiiiiniiiiienenns 0422 - 4
COVER, STARTING MOTOR SOLENOID

PROTECTIVE .....ccoiiiiiiiicicinn e i 0422 - 13
COVER, THERMOSTAT ...cccoiiiiiirriririiiinreerceiseee s 0418 -4
COVER, THERMOSTAT HOUSING .........cccoovviiiiiinnennnn. 0418 -5
COVER, TIMING GEAR ..........ccovvnnee .0402 - 7
COVER, TIMING GEAR ....ccocoiiveeiniiiiinnnnnns .0402 -8
COVER, TIMING GEAR ........cooooeviriiiiiiniens .0402 -9
COVER, TIMING GEAR ... . 0402 - 10
COVER, TIMING GEAR ... .0402 - 12
CRANKSHAFT ........... .0401 -2
CRANKSHAFT DAMPER . .0429 -1
CRANKSHAFT DAMPER ....... .0429 -3

CRANKSHAFT IDLER GEARS ..
CRANKSHAFT PULLEY
CRANKSHAFT PULLEY ........
CRANKSHAFT PULLEY (1314)
CYLINDER BLOCK (6059)
CYLINDER BLOCK (6068)
CYLINDER HEAD (6059)

CYLINDER HEAD (6068)

CYLINDER HEAD GASKET (6059)
CYLINDER HEAD GASKET (6068)

....0401 -2
...0429 -1
.0429 -7

................................... 0429 -2

0404 -1

0404 -2

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN US.A.



AO8

6059 AND 6068 OEM ENGINES (DUBUQUE)

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
H14 CYLINDER HEAD REMOVAL GASKET SET (6068) ........ 0452 - 4 B18 ENGINE OIL PRESSURE REGULATING VALVE ............. 0407 -2
B8  CYLINDER LINER (6059) ....cccooveeiiiiiiiiiiiiiiiinnn, 0403 - 2 B24 ENGINE OIL PUMP (6059) .........cccovvmrnvninnneees ..0407 -8
B9  CYLINDER LINER (6059) ...ccocovvviriviiiiiiiiiiiiiinnninninnn, 0403 -3 B25 ENGINE OIL PUMP (6059) ..0407 - 8
B11  CYLINDER LINER KIT ....0403 -5 C2  ENGINE OIL PUMP (6059} ..0407 - 11
B8  CYLINDER LINER O-RING KIT (6059) ..........coccvvveiniinns 0403 -2 C3 ENGINE OIL PUMP (6059) ... 0407 - 12
B8  CYLINDER LINER O-RINGS (6059) ........ccceuviieiivnnnnnnns 0403 -3 C1 ENGINE OIL PUMP (6068) ........cccccoeeeveeenns ...0407 -10

1 ENGINE OIL PUMP DRIVE SHAFT (6068) ... 0407 - 10
H12 ENGINE OVERHAUL GASKET SET (6059) ...0452 - 2
D H15 ENGINE OVERHAUL GASKET SET (6068) ...0452 -6
B8 ENGINE PISTON (6059) ........coovvvvmmmmiiiiniieeiiien e 0403 - 2
G15 DAMPER, CRANKSHAFT B20 ENGINE PRESSURE REGULATING VALVE (6059) ... 0407 -5
G17 DAMPER, CRANKSHAFT .. B14 ENGINE SHORT BLOCK .......coviiiiiiiiivimniiiiiirineeinnens 0404 -4
B22 DIPSTICK, ENGINE OIL .... E11 ENGINE THERMOSTAT ... 0418 -1
B23 DIPSTICK, ENGINE OIL .... E13 ENGINE THERMOSTAT ...0418 -3
C8  DRAIN HOSE, ENGINE OIL .......cooovmriieniniiiinnnnees 0407 - 16A E14 ENGINE THERMOSTAT 0418 -4
C5  DRAIN HOSE, ENGINE OIL (6068) ........ccccooeiirrieinnnenns 0407 - 14 E15 ENGINE THERMOSTAT 0418 -5
J4 DRIVE GEAR, AUXILIARY E12 ENGINE THERMOSTAT (6059) ...0418 -2
Jé DRIVE GEAR, AUXILIARY E11 ENGINE THERMOSTAT HOUSING ... 0418 -1
F19  DRIVE HOUSING, STARTER ..o 0422 - 18 E13 ENGINE THERMOSTAT HOUSING ......c.ccccoeeeeeiiiinnnnnn. 0418 -3
Ci DRIVE SHAFT, ENGINE OIL PUMP (6068) 0407 - 10 E12 ENGINE THERMOSTAT HOUSING (6059) ...0418 - 2
116 DRIVE SHAFT, PTO .....cooooiiiiiiiiiiiiiiin 4051 -1 C11  ENGINE VENTILATOR TUBE .................. ... 0408 -2
118 DRIVE SHAFT, PTO ... 4051 -4 C12 ENGINE VENTILATOR TUBE . ...0408 -3
122  DRIVE SHAFT, PTO .. 4051 -8 C19 EXHAUST ADAPTER ............ ...0410 -3
124 DRIVE SHAFT, PTO .. 4051 - 10 C19 EXHAUST ELBOW .......... ...0410 -3
G18 DRIVE, FAN (6059) 0429 - 4 C17  EXHAUST MANIFOLD ... 0410 -1
G6  DRIVE, STARTER ....ocoeiiiiiiiiiiiri i 0422 - 34 C19  EXHAUST MANIFOLD ..........cooiiiiiiiiiiieiniie, 0410 -3
F10 DRIVE, STARTING MOTOR (6059) ..........ccccoiinnnennnnnnn. 0422 -8 C18 EXHAUST MANIFOLD, LOW PROFILE ...0410 - 2
B7 DRIVE, TACHOMETER .........ccoiviiiimiiinneiniinnneeineennns 0402 - 13 C13 EXHAUST VALVE INSERT (6059) ......ccoooovviviiiimiinnnnnnns 0409 -2
G22 DUAL CRANKSHAFT PULLEY ....cooiiiiniiiiiiiiiiiicns 0429 -8 C15 EXHAUST VALVE INSERT (6068) ...........coceevvrviiinnnnnns 0409 -4
C13 EXHAUST VALVES (6059) ...0409 - 2
Ct5 EXHAUST VALVES (6068) 0409 - 4
E C17  EXHAUST, ELBOW ...ttt 0410 -1
C17  ELBOW EXHAUST ...ttt 0410 -1
D16 ELBOW, AIR INLET (6059) 0414 -6 F
C19 ELBOW, EXHAUST ............... 0410 -3
H25 ELEMENT, AIR CLEANER 0520 - 4 G20 FANBELT ... 0429 -6
G3  END COVER, STARTING MOTOR .........cocevmmmmmmmmeinnnannes 0422 - 29 G198 FANBELTS ... e 0429 -5
F6 END FRAME, STARTING MOTOR COMMUTATOR ......... 0422 -4 H22 FANBLADE ..., 0510 - 4
16 ENGINE ALTERNATOR ......ccooiiiiiiiiiiiiiiiiee 1672 -6 H22 FAN BLADE HUB ...0510 -4
H18 ENGINE COOLANT HEATER ..........cccccviiiiiiniiiiininnnne 0505 -2 H19  FAN BLADE, BLOWER (6059) ...........cccooviinnnnnnniniennns 0510 -1
H11 ENGINE CYLINDER HEAD REMOVAL (6059) ................ 0452 -1 H19  FAN BLADE, SUCTION (6059) ..........ccoviiiiimimmniecinicnnns 0510 - 1
H7  ENGINE FLYWHEEL ... 0433 - 10 G18 FAN DRIVE (6059) ................. ...0429 - 4
H10  ENGINE FLYWHEEL ..........ooooiiiiiiiiiiiiiccn s 0433 - 13 G18 FAN DRIVE HOUSING (6059) ...0429 -4
H8  ENGINE FLYWHEEL (6059) .........ccccovvvviiiiiniiiicninneneens 0433 - 11 G18 FAN DRIVE HUB (6059) .... ...0429 -4
HS  ENGINE FLYWHEEL HOUSING ... 0433 -8 G18 FAN DRIVE PULLEY (6059) ...0429 - 4
B16 ENGINE FRONT PLATE ......cccoiiiiiiiiiiii e 0404 -6 E8 FAN PULLEY (6059) ............ ...0417 -5
E16 ENGINE OIL COOLER .......ccoomiiiiiiiiiiiiniiiieiccieeees 0419 -2 F21  FIELD COIL (24-VOLT) (6059) ...0422 - 20
E18 ENGINE OIL COOLER (6059) .....ccccceeeveviiinrininninenenans 0419 -4 B22 FILTER, ENGINE OIL ........... ...0407 -7
E24 ENGINE OIL COOLER (6059) .......coeeevveeriiiiininieenns 0419 - 10 C10 FILTER, ENGINE OIL (6068) ...0407 - 19
E20 ENGINE OIL COOLER (B068) .............cceevveeiinnnnneecenns 0419 -6 E25 FILTER, FUEL ..o 0420 - 2
E22 ENGINE OIL COOLER (6068) ........ccoeevvrvreeiiiiinnnnnns 0419 -8 C9  FILTERS, ENGINE OIL (6068) ...........ccooeviinnrnnnnnninnnne 0407 --18
E16 ENGINE OIL COOLER OIL LINES ..........cceevevimiinniennens 0419 .2 H3  FLYWHEEL (6059) ...0433 -6
B22 ENGINE OIL DIPSTICK .....ccoiiiieiiiniiiiiieieiciineeees 0407 -7 H9  FLYWHEEL (6059) 0433 - 12
B23 ENGINE OIL DIPSTICK ....cooeiiiiiiieeieiiieee e, 0407 - 7A G23  FLYWHEEL HOUSING ......ccccccveiiiiiiiininiiiiiiciciniienns 0433 -1
cs ENGINE OIL DRAIN HOSE .........ccoiiiiiinceeee e, 0407 - 16A G25 FLYWHEEL HOUSING .... ...0433 -3
C5  ENGINE OiL DRAIN HOSE (6068) ............cccrvvevevuneannnns 0407 - 14 H1 FLYWHEEL HOUSING .... ...0433 -4
B17 ENGINE OIL FILLER INLET ....coorviiinriiniiiiireeninnnaeenens 0407 -1 H2  FLYWHEEL HOUSING .... ...0433 -5
B20 ENGINE OIL FILLER INLET (6058) .....c..cocovevneeerernannan. 0407 -5 H6  FLYWHEEL HOUSING ............. ...0433 -9
B22 ENGINE OIL FILTER .....cccooiiiiiiiiiiiiirciiireeeee e, 0407 -7 G24 FLYWHEEL HOUSING (6059) ...0433 - 2
C10 ENGINE OIL FILTER (6068) .....ccccovvvererericcerrrennrvenennnns 0407 - 19 H3  FLYWHEEL HOUSING (6059) ...0433 -6
C10 ENGINE OIL FILTER ADAPTER (6068) .....ccccevcvuveeeennnns 0407 - 19 H4  FLYWHEEL HOUSING (6059) ..... ...0433 -7
C9  ENGINE OiL FILTERS (6068) .......c...cceeevervnrrrrrivearennns 0407 - 18 G25 FLYWHEEL HOUSING GASKET ... ...0433 -3
C4  ENGINE OIL PAN .....ooiiiiiiiiniieeirerccneeeenre s 0407 - 13 H7  FLYWHEEL RING GEAR .....cooociiiiieiciiniiecnieren e 0433 - 10
C7  ENGINE OIL PAN .....coooiiiiiiiiiiiiiiiererneisrrrne s e eenns 0407 - 16 H10 FLYWHEEL RING GEAR ........ooooviiiiiiiiiiiicic e, 0433 - 13
C8  ENGINE OIL PAN .......ccccviiiirieninniieecenacrrneeesinnee e 0407 - 16A H3  FLYWHEEL RING GEAR (6059) ...0433 -6
C5  ENGINE OIL PAN (6068) .......ccccccvumererrernereeeinneesins 0407 - 14 H8  FLYWHEEL RING GEAR (6059) 0433 - 11
-8 6059 AND 6068 OEM ENGINES (DUBUQUE)  PGC-2294 (01-MAY-91) LITHO IN US.A.




AO9

6059 AND 6068 OEM ENGINES (DUBUQUE)

ALPHABETICAL INDEX - CONTINUED

GRID PAGE
H7  FLYWHEEL, ENGINE ...cooovimiiiimoieeeeeesseseereeenssoennas 0433 - 10
H10 FLYWHEEL, ENGINE .

H8  FLYWHEEL, ENGINE (6059) .......
B16 FRONT PLATE, ENGINE ................
E25 FUEL FILTER AND FUEL LINES
E25 FUEL FILTER ELEMENT
C21 FUEL INJECTION LINES ....
C23 FUEL INJECTION LINES
D1  FUEL INJECTION LINES
D3  FUEL INJECTION LINES ....
D5  FUEL INJECTION LINES ....
D7 FUEL INJECTION LINES ....
D9  FUEL INJECTION LINES .......
C20 FUEL INJECTION NOZZLE ...
C21  FUEL INJECTION PUMP ...
C23 FUEL INJECTION PUMP ...
D1 FUEL INJECTION PUMP ...
’ D3  FUEL INJECTION PUMP ...
D5  FUEL INJECTION PUMP ...
D7  FUEL INJECTION PUMP .
D9 FUEL INJECTION PUMP ....oooiieeiiieeeeeeeeeeeeeesennaea
C21  FUEL INJECTION SYSTEM ..oovivveeerieeeieeeeeeeseressvenenns
C23 FUEL INJECTION SYSTEM .
D1 FUEL INJECTION SYSTEM .
D3  FUEL INJECTION SYSTEM .
D5  FUEL INJECTION SYSTEM .
D7  FUEL INJECTION SYSTEM .
D9  FUEL INJECTION SYSTEM .
F2  FUEL TRANSFER PUMP .....coooimiiiieeeieeeeeeervennnens
F1  FUEL TRANSFER PUMP OPENING COVER .......ccccveuuue. 0421 -1

’ G
H14 GASKET SET, CYLINDER HEAD REMOVAL (6068) ....... 0452 - 4
H11 GASKET SET, ENGINE CYLINDER HEAD REMOVAL

(B059)  ooeeevieeeee ettt ettt et tereneas
H12 GASKET SET, ENGINE OVERHAUL (6059)
H15 GASKET SET, ENGINE OVERHAUL (6068)
C13 GASKET, CYLINDER HEAD (6059) ...............
C15 GASKET, CYLINDER HEAD (6068) .....c.covvvvevverevereenenns
G25 GASKET, FLYWHEEL HOUSING ....c.oovecviveeineeeesvenenans
A24 GASKET, ROCKER ARM COVER ...
J4  GEAR, AUXILIARY DRIVE .............
A21 GEAR, CAMSHAFT .....
B2  GEAR, TIMING, COVER ....
J2  GEARS, SIDE GEAR DRIVE ....ocovemeeeeeeeeeeeeeeaveresisnnns

) H
C13  HEAD, CYLINDER (B059) .....cooevrrererrereeeireeeeeesveneeennise
C15 HEAD, CYLINDER (6068) .....

H18 HEATER, ENGINE COOLANT

14  HOUSING, CLUTCH, PTO ...

17  HOUSING, CLUTCH, PTO ...

120 HOUSING, CLUTCH, PTO ...

123 HOUSING, CLUTCH, PTO ...

H5 HOUSING, ENGINE FLYWHEEL

G18 HOUSING, FAN DRIVE (6058)

G23  HOUSING, FLYWHEEL ...evveereeeeee e
G25  HOUSING, FLYWHEEL .vovoiveeeeeeeeeeeeeeeeeeeeeeee e
H1  HOUSING, FLYWHEEL ...

H2  HOUSING, FLYWHEEL ...oovvoreeeeeeeeeeeeeeeeer oo
HE  HOUSING, FLYWHEEL ....ooeovoueeieeeeeeereeeesereeeeeenennns
G24 HOUSING, FLYWHEEL (6059)

H3  HOUSING, FLYWHEEL (6059) .....ccooveueeeeeeeeeeeeeernennns

GAID
H4
F4
F19
G6
F24
E14
E15
D17
D21
H22
G18
H1

At9
18
Ds
B21
D15
D16
B20
B19
C13
C16
C13
C15

C13
C15
C13
C15
D11
D13
D12
D14

H23
H24
B11

H12
11
18
H20
H21
Ft4
F12
F23
D25
E1

B9

B9
E25
E25
C21
ca3
D1

HOUSING, FLYWHEEL (6059)
HOUSING, STARTER DRIVE

HOUSING, STARTER DRIVE

HOUSING, STARTER DRIVE END
HOUSING, STARTING MOTOR DRIVE
HOUSING, THERMOSTAT
HOUSING, THERMOSTAT
HOUSING, TURBOCHARGER, CENTER
HOUSING, TURBOCHARGER, CENTER
HUB, FAN BLADE
HUB, FAN DRIVE (6059)
HYDRAULIC PUMP DRIVE KIT

IDLER GEARS, CRANKSHAFT ........iiiiiiiiieiiiiniecenninns 0401 -2
IGNITION SWITCH .......oooiiiiiiiiniiiiniiie e 1676 - 2
INJECTION SYSTEM, FUEL ...ccooviiiiiiiiiiiieen e, 0413 - 14

INLET COVER, OIL FILLER ....

INLET, AIR (6059) .........coovvrmmimenniirrenianes -5
INLET, AIR (6059) .......ccoevvnniriieninnienns -6
INLET, ENGINE OIL FILLER (6059) 0407 -5
INLET, OlL FILLER .........vviaenis 0407 -3
INSERT, EXHAUST VALVE (6059) 0409 -2
INSERT, EXHAUST VALVE (6068) 0409 -4
INSERT, INTAKE VALVE (6059) ...... 0409 -2
INSERT, INTAKE VALVE (6068) ............ccovvmemiicinnnnnnnnss 0409 -4

INSTRUMENT PANEL KIT ..oooiiiiiiininniniiieinnnneieneecnnn
INTAKE VALVE INSERT (6059)
INTAKE VALVE INSERT (6068)
INTAKE VALVES (6058)
INTAKE VALVES (6068)
INTAKE, AIR
INTAKE, AIR ..........
INTAKE, AIR (6059)
INTAKE, AIR, WITH PAD

KIT, AIR CLEANER MOUNTING
KIT, AIR CLEANER MOUNTING (6059)
KIT, CYLINDER LINER ........coevniiiiiiinns
KIT, CYLINDER LINER O-RING (6059) ...
KIT, ENGINE OVERHAUL GASKET (6059)
KIT, HYDRAULIC PUMP DRIVE

KIT, INSTRUMENT PANEL ......ccccovmiinnnniniiinien, 1676 - 2
KIT, RADIATOR MOUNTING ............ooooeiiinnnininnniiinns 0510-2
KIT, RADIATOR, FAN SHROUD AND GUARD ................ 0510 -3
KIT, STARTER SOLENOID COVER ........cccovvmmmmnrnninnnnnnns 0422 - 12
KIT, STARTER SOLENOID KIT (DELCO-REMY) ............. 0422 - 10

KIT, STARTING MOTOR (CODE 3015)
KIT, TURBOCHARGER HARDWARE
KIT, TURBOCHARGER HARDWARE

L

LINER O-RINGS, CYLINDER (6059)

LINER, CYLINDER (6059) -2
LINER, CYLINDER (6059) -3
LINES, FUEL ......cccceiiiiiiiiiiinninees -2
LINES, FUEL AND FUEL FILTER ........c.ccooevmniminnnieeeene. 0420 -2

LINES, FUEL INJECTION
LINES, FUEL INJECTION ..
LINES, FUEL INJECTION

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN U.S.A.



A10

6059 AND 6068 OEM ENGINES (DUBUQUE)

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
D3 LINES, FUEL INJECTION 0413 -8 H12 OVERHAUL GASKET SET, ENGINE (6059) ................... 0452 - 2
D5  LINES, FUEL INJECTION 0413 - 10
D7  LINES, FUEL INJECTION ... ...0413 - 12
D9  LINES, FUEL INJECTION 0413 - 14 P
D18 LINES, TURBOCHARGER OIL (6068) ..........cccoceevvreennn. 0416 -2
D24 LINES, TURBOCHARGER, OIL ...0416 - 10 C6  PAN, ALUMINUM OIL ... ..o 0407 - 15
C18 LOW PROFILE EXHAUST MANIFOLD ........cc.cooeiinnnnnns 0410 -2 C4 PAN ENGINE OIL ........ ....0407 - 13

C7 PAN,ENGINEOIL ........... .... 0407 - 16
C5  PAN, ENGINE OIL (6068) ....0407 - 14
M B9 PIN, PISTON (6059) ........ ....0403 -3
BS  PISTON (6059) ......... ....0403 -3
B13 ~ MAIN BEARING CAP (6068) ........c.ceovvvrimmmiiiinininiiieenas 0404 -2 B10 PISTON (6068) .......ccceceeiiiieeenieinnns ...0403 -4
A19  MAIN BEARINGS .............ccceee ...0401 -2 B13 PISTON COOLING ORIFICE (6068)
F18 MAIN FRAME, STARTER ... ...0422 - 17 B8 PISTON RINGS (6059)
F5 MAIN FRAME, STARTING MOTOR .. ...0422 -3 B10 PISTON RINGS (6068)
G2  MAIN FRAME, STARTING MOTOR .. ...0422 - 28 B8 PISTON, ENGINE (6059)
C17  MANIFOLD, EXHAUST ...t 0410 -1 116  PLATE, PRESSURE, CLUTCH
C19  MANIFOLD, EXHAUST ..oooiiiiiii i 0410 -3 19 PLATE, PRESSURE, CLUTCH '
C18 MANIFOLD, EXHAUST, LOW PROFILE .... ...0410 - 2 121 PLATE, PRESSURE, CLUTCH ....
F23 MOTOR KIT, STARTING (CODE 3015) 0422 - 22 126 PLATE, PRESSURE, CLUTCH
F8 MOTOR, REPLACEMENT STARTING (6059) ................. 0422 -6 F15 PROTECTIVE COVER, STARTING MOTOR
F4 MOTOR, STARTER DRIVE .......c.ccccvvvvniiiinninn ...0422 -2 SOLENOID ...ttt 0422 - 13
F3 MOTOR, STARTING ....... ...0422 -1 115 PTO ............ 4051 -1
F15 MOTOR, STARTING . 0422 - 13 118 PTO ... 4051 - 4
F16 MOTOR, STARTING . 0422 - 15 122 PTO ... 4051 -8
F22 MOTOR, STARTING . 0422 - 21 124 PTO . 4051 - 10
G5  MOTOR, STARTING ......c.oovvviiiiinnninnnns 0422 - 32 114 PTO CLUTCH HOUSING .....cccoovviviiiiiiiiiiiiciiieenn, 4041 -2
G8  MOTOR, STARTING (CODE 3017) ...... 0422 - 36 7 PTO CLUTCH HOUSING ......ocovvieiiiieinrniiieniinieneeeens 4051 -3
G8 MOTOR, STARTING (CODE 3018) ......... .0422 - 36 120 PTO CLUTCH HOUSING ........ccovvviiiiiieniiiiiininiiniinnnnnn, 4051 -6
F21  MOTOR, STARTING (24-VOLT) (6059) .......cccccovvrrnnnnnnn 0422 - 20 123 PTO CLUTCH HOUSING ........civiiiiivinniiiininiriiiieneeenes 4061 -9
F9 MOTOR, STARTING (6059) 0422 -7 115  PTO DRIVE SHAFT
F10  MOTOR, STARTING (6059) .0422 -8 118  PTO DRIVE SHAFT ...
G10 MOTOR, STARTING (6059) ....0422 - 38 122 PTO DRIVE SHAFT
G13 MOUNTING BRACKETS, ALTERNATOR (6059) ............. 0423 -3 124 PTO DRIVE SHAFT
12 PULLEY, ALTERNATOR ...
15 PULLEY, ALTERNATOR .........
N G22 PULLEY, AUXILIARY DRIVE ...
G15 PULLEY, CRANKSHAFT ..............
C20 NOZZLE, FUEL INJECTION . ...coiiiiiiiiiicciee e 0413 -1 G22 PULLEY, DUAL CRANKSHAFT
E8 PULLEY, FAN (6059) .......cocociiiiiiiiniiiiiniiin e
G18 PULLEY, FAN DRIVE (6059) ........ccccocovvinininiiniiiiiinannn.
o E5 PULLEY, WATER PUMP (6059)
E6 PULLEY, WATER PUMP (6059)
E16 OIL COOLER, ENGINE .............. G21  PULLEY,CRANKSHAFT . ...t
E18 OIL COOLER, ENGINE (6059) G16 PULLEY,CRANKSHAFT (1314)
E24 OIL COOLER, ENGINE (6059) B24 PUMP, ENGINE OIL (6059) ..........
E20 OlIL COOLER, ENGINE (6068) B25 PUMP, ENGINE OIL (6059)
E22 OIiL COOLER, ENGINE (6068) C2  PUMP, ENGINE OiL (6059)
B17 OIWL FILLER CAP .........ccoeeeiiiins C3  PUMP, ENGINE OlL (6059)
B19 OILFILLER INLET ..o, C1 PUMP, ENGINE OIL (6068) ....
B21 OWL FILLER INLET COVER .......ccoceiiiiiiiiiiiiiiiinnneeenens C21  PUMP, FUEL INJECTION .......
B17  OIL FILLER INLET, ENGINE C23 PUMP, FUEL INJECTION ...
B20 OIL FILLER INLET, ENGINE (6059) ..........occvveuveeerennne D1 PUMP, FUEL INJECTION
C10 OIL FILTER ADAPTER, ENGINE (6068) ..........ccccccu..... 0407 - 19 D3 PUMP, FUEL INJECTION
B22 OIL FILTER, ENGINE ..........c.cocunuennnn. 0407 -7 D5  PUMP, FUEL INJECTION ....
C10 OIL FILTER, ENGINE (6068) ............ 0407 - 19 D7  PUMP, FUEL INJECTION
E16 OIL LINES, ENGINE OIL COOLER ..... 0419 -2 D9  PUMP, FUEL INJECTION
D19 OIL LINES, TURBOCHARGER .......... 0416 -4 F2 PUMP, FUEL TRANSFER ....
D22 OIL LINES, TURBOCHARGER .... 0416 -8 E5 PUMP, WATER (6059) .........cccoiiiiiiiniiiiiiieeieinneccceens
D24  OIL LINES, TURBOCHARGER .... 0416 - 10 E6 PUMP, WATER (6059} .........cccoimiiiiiiiiinineccineeneeceee,
E2  OIL LINES, TURBOCHARGER ............. 0416 - 14 E7 PUMP, WATER (6059)
D18 OIL LINES, TURBOCHARGER (6068) 0416 -2 E8 PUMP, WATER (6059)
C8  OILPAN, ENGINE ......ccocceiiiiiniiiniirenniiresireenr e 0407 - 16A ES  PUMP, WATER (6059)
E20  OIL PRESSURE CONTROL VALVE (6068) ................... 0419 -6 E4 PUMP, WATER (6068)
C3  OIL PUMP, ENGINE (6059) E10 PUMP, WATER (6068)
C1 OIL PUMP, ENGINE (6068) A25 PUSHRODS ................
B13  ORIFICE, PISTON COOLING (6068) ...........ccccveevvnnens 0404 - 2
I-10

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91) LITHO IN U.S.A.



A11

6059 AND 6068 OEM ENGINES (DUBUQUE)

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID
R G1  STARTING MOTOR ARMATURE .........coooiviiviiiiiiiiiinnnn,
F9  STARTING MOTOR ARMATURE (6059)
H20 RADIATOR MOUNTING KIT ...t 0510 - 2 F3 STARTING MOTOR ATTACHING PARTS
H21 RADIATOR, FAN SHROUD AND GUARD KIT F13 STARTING MOTOR ATTACHING PARTS
16 REGULATOR, VOLTAGE ......ccoooviiiiiiiiiiiiiiiniiiiiniees 1672 -6 G9  STARTING MOTOR ATTACHING PARTS
F8 REPLACEMENT STARTING MOTOR (6059) .................. 0422 - 6 G10 STARTING MOTOR ATTACHING PARTS (6059) ............ 0422 - 38
H7  RING GEAR, FLYWHEEL ..., F6  STARTING MOTOR BRUSHES ...0422 -4
H10 RING GEAR, FLYWHEEL ..........cooiiiiniiiiiiiienes F21  STARTING MOTOR BRUSHES (24-VOLT) (6059) .......... 0422 - 20
H3  RING GEAR, FLYWHEEL (6059) F§  STARTING MOTOR COIL ..ccooiiiiiiiiieccrrriieees 0422 -3
H8  RING GEAR, FLYWHEEL (6059) G3  STARTING MOTOR COMMUTATOR .......ccccoevvnninee 0422 - 29
B8  RINGS, PISTON (6059) ...........ccormmiiiiiiiiiiiiiiiiienneeees F6  STARTING MOTOR COMMUTATOR END FRAME ... 0422 -4
B9  RINGS, PISTON (6059) ..........cooeviiiiiiiiiiiiiiiiiiinineens F10 STARTING MOTOR DRIVE (6059) ......... 0422 -8
B10  RINGS, PISTON (6068) ... F24 STARTING MOTOR DRIVE ARMATURE 0422 - 24
A22 ROCKER ARM COVER .... F24 STARTING MOTOR DRIVE HOUSING .. 0422 - 24
A23 ROCKER ARM COVER . F6  STARTING MOTOR END COVER ..... 0422 - 4
A24 ROCKER ARM COVER .................. G3  STARTING MOTOR END COVER ..... 0422 - 29
A24 ROCKER ARM COVER GASKET ..... F23 STARTING MOTOR KIT (CODE 3015)
' A25 - ROCKER ARM SHAFT ......cccccoonns F5 STARTING MOTOR MAIN FRAME
A25 ROCKER ARMS ..................... G2  STARTING MOTOR MAIN FRAME
88  ROD, CONNECTING (6059) ..... F8  STARTING MOTOR REPLACEMENT (6059) .................. 0422 -6
B9  ROD, CONNECTING (6059) ........ccovveviviiiiiiiiiiinnninnenns F15 STARTING MOTOR SOLENOID PROTECTIVE COVER ....0422 - 13
B10 ROD, CONNECTING (6068) .........ccoovviunmnineniinnnnninnenes F7  STARTING MOTOR SOLENOID SWITCH ......ccccceveennees 0422 -5
A25  RODS, PUSH ....iiiiirniiiiiiiiiiie e G4  STARTING MOTOR SOLENOID SWITCH ... 0422 - 30
H19 SUCTION FAN BLADE (6059) ......cccooiriiiiimmimimnninnnne., 0510 -1
I8 SWITCH, IGNITION ..o, 1676 - 2
S F21  SWITCH, SOLENOID (24-VOLT) (6059) ..... 0422 - 20
F11  SWITCH, SOLENOID (6059) .......cccooeiinnnnn 0422 -9
116 SHAFT, PTO DRIVE F20 SWITCH, STARTER SOLENOID ................ 0422 - 19
118 SHAFT, PTO DRIVE .... G4  SWITCH, STARTING MOTOR SOLENGID ... 0422 - 30
122  SHAFT, PTO DRIVE .... C21 SYSTEM, FUEL INJECTION ..............ceeeeee 0413 -2
124 SHAFT, PTODRIVE ........ccoiiimiiiiiiiiiiieceenen, C23 SYSTEM, FUEL INJECTION .....ccouiiiiiiiiiiiiininiiinieeees 0413 -4
A25 SHAFT, ROCKER ARM ..........cooveiiniiiiniiiiiiiniciiinines D1 SYSTEM, FUEL INJECTION ......ooorrmiiiiiiireeiinirrirneenne, 0413 -6
ES  SHEAVE, WATER PUMP (6059) D3  SYSTEM, FUEL INJECTION .. -8
’ E6  SHEAVE, WATER PUMP (6059) D5 SYSTEM, FUEL INJECTION ........cooovmiiiiiiieeeiiineiiiiinnnnee 0413-- 10
B14 SHORT BLOCK, ENGINE ......... D7  SYSTEM, FUEL INJECTION ......ccooiiiriiiiiiieinvinniinnnenee, 0413 - 12
J2 SIDE GEAR DRIVE GEARS ... .
F13 SOLENOID COVER ..............
G9  SOLENOID COVER ..... . T
F21 SOLENOID SWITCH (24-VOLT) (6059)
F11  SOLENOID SWITCH (6059) .............. B7  TACHOMETER DRIVE ......cccoovviiiiiiiiiininierinenes 0402 - 13
F20 SOLENOID SWITCH, STARTER ........covvviviiiieccccinneennan. G24 TACHOMETER DRIVE (6059) 0433 -2
F7 SOLENOID SWITCH, STARTING MOTOR E14 THERMOSTAT COVER ........ 0418 - 4
G4  SOLENOID SWITCH, STARTING MOTOR .... E14 THERMOSTAT HOUSING .. .0418 -4
F19 STARTER ARMATURE E15 THERMOSTAT HOUSING .......ccccooiiimiimmmiiinniiinnneeenenens 0418 -5
F18  STARTER COIL ......ooiviiiiiiiiiiiiiiiniinieecrcen e E15 THERMOSTAT HOUSING COVER ........c..coovvvivieinnnnenns 0418 -5
F17 STARTER COMMUTATOR END FRAME ..... ...0422 - 16 E11  THERMOSTAT HOUSING, ENGINE ..... 0418 - 1
G6 STARTERDRIVE .........cooeiiviiiniiiiiiees ...0422 - 34 E13  THERMOSTAT HOUSING, ENGINE ............ooovrriirreeneeee 0418 -3
G6  STARTER DRIVE END HOUSING . ...0422 - 34 E12 THERMOSTAT HOUSING, ENGINE (6059) ........cccoeeenene 0418 -2
F4 STARTER DRIVE HOUSING ..... ...0422 - 2 E11  THERMOSTAT, ENGINE .......cvveiiiiieiiiinens 0418 - 1
’ F19 STARTER DRIVE HOUSING .. ...0422 - 18 E13 THERMOSTAT, ENGINE ... 0418 -3
F4 STARTER DRIVE MOTOR ......cccooiiiiiiiiiiiiiiiiniiiiieceeees 0422 .2 E14 THERMOSTAT, ENGINE ... 0418 -4
F18 STARTER MAIN FRAME .........ccccoociiiiivnnnniireeeenreennns 0422 - 17 E15 THERMOSTAT, ENGINE ......... 0418 -5
F14 STARTER SOLENOID COVER KIT .....oovvivreinieenreneennns 0422 - 12 E12 THERMOSTAT, ENGINE (6059) 0418 -2
F12 STARTER SOLENOID COVER KIT (DELCO-REMY) ........ 0422 - 10 B1 TIMING GEAR COVER .........ccoiviiiiiiiiiiiinniniineee 0402 -7
F20 STARTER SOLENOID SWITCH .......ccooeiiiiiiiniiiiiieeeeens 0422 - 19 B2  TIMING GEAR COVER 0402 -8
F11  STARTER SOLENOID SWITCH (6059) 0422 -9 B3  TIMING GEAR COVER ... ....0402 -9
F3 STARTING MOTOR ........ccccoveiiiiinnnns 0422 -1 B4 TIMING GEAR COVER .........ccoovviiiiinnrneciccecene, 0402 - 10
F15 STARTING MOTOR ..... 0422 - 13 B6  TIMING GEAR COVER .........coooiiiiiiiiineeienecc e, 0402 - 12
F16 STARTING MOTOR ..... 0422 - 15 D17 TURBOCHARGER ......... 0416 - 1
F22 STARTING MOTOR ..... 0422 - 21 D21 TURBOCHARGER .........cccoiiiiiiiimmniiinccmriessnieeennnenee 0416 -6
G5  STARTING MOTOR ........... 0422 - 32 D25 TURBOCHARGER ........ccooooiiiiiiiiiiiiiieieeerccen e 0416 - 1
G8  STARTING MOTOR (CODE 3017) 0422 - 36 E1 TURBOCHARGER .......ccccccivviieeeeenees 0416 - 12
G8  STARTING MOTOR (CODE 3018) ..... 0422 - 36 D17 TURBOCHARGER CENTER HOUSING .. 0416 -1
F21  STARTING MOTOR (24-VOLT) (6059) .......ccccvveveeeeennans 0422 - 20 D21 TURBOCHARGER CENTER HOUSING .. 0416 -6
F9 STARTING MOTOR (6059) -7 Et TURBOCHARGER CENTER HOUSING .. 0416 - 12
F10  STARTING MOTOR (6059) -8 D25 TURBOCHARGER HARDWARE KIT ..... 0416 - 11
G10  STARTING MOTOR (6059) ........ccoeevviveaviiiiininiriieeeennn. 0422 - 38 E1 TURBOCHARGER HARDWARE KIT .......ccovviimmininniinnns 0416 - 12
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO IN US.A. -1t



A12

6059 AND 6068 OEM ENGINES (DUBUQUE)

GRID PAGE PAGE
D19 TURBOCHARGER OIL LINES ........ccccoiiiiiiiiiiiiiciiee, 0416 - 4
D22 TURBOCHARGER OIL LINES ............oocciviviiinienieenns 0416 -8
D24 TURBOCHARGER OIL LINES ... ...0416 - 10
E2  TURBOCHARGER OIL LINES ............cccooiiiiiiiiiiineeennn. 0416 - 14
D18 TURBOCHARGER OIL LINES (6068) ..........ccccccocvuunnnnee 0416 -2

\
B22 VALVE, ENGINE OIL BYPASS .........cccocciiiiiniiiiiiinnnnn. 0407 -7
B18 VALVE, ENGINE OIL PRESSURE REGULATING .... ...0407 - 2
B20 VALVE, ENGINE PRESSURE REGULATING (6059) ........ 0407 -5
E20 VALVE, OIL PRESSURE CONTROL (6068) ................... 0419 -6
C13  VALVES, EXHAUST (6059) .......ccvmieeieiniiiiiiiinieeeen. 0409 -2
C15  VALVES, EXHAUST (6068) ......cccooooreirriiiirneeenrvennnnnnanne 0409 - 4
C13 VALVES, INTAKE (6059) ...0409 - 2
C15 VALVES, INTAKE (6068) 0409 - 4
C11  VENTILATOR TUBE, ENGINE .........cccocviiiiiiiiiiiiiieeenn, 0408 - 2
C12 VENTILATOR TUBE, ENGINE .. ...0408 -3
16 VOLTAGE REGULATOR .....oooiiiiiiiiiiiiiinnnccceee e 1672 -6
w
E5  WATER PUMP (6059) 0417 -2
E6  WATER PUMP (6059) 0417 -3
E7  WATER PUMP (6059) 0417 -4
E8  WATER PUMP (6059) 0417 -5
ES  WATER PUMP (6059) 0417 -6
E4  WATER PUMP (6068) 0417 -1
E10 WATER PUMP (6068) 0417 -7
ES  WATER PUMP PULLEY .0417 -2
E6  WATER PUMP PULLEY (6059) 0417 -3
I-12

ALPHABETICAL INDEX - CONTINUED

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO IN U.S.A.



A19

ENGINE 4

TP28483

CRANKSHAFT AND MAIN BEARINGS 0401
CRANKSHAFT, IDLER GEARS AND MAIN BEARINGS
CODE 4701

CRANKSHAFT

>
“Za

TP28483
66
00
ENGINE 56
KEY PART NO. PART NAME Qry  SERIAL NO. 98 REMARKS
1 RE24959 SEAL 1 X X (USE IF AVAILABLE)
RE44574 SEAL 1 X X (SUB FOR RE24959)
2 R48685 DOWEL PIN 1 X X
3 26H72 SHAFT KEY 1 X X 1/8" X 5/8"
4 T20094 GEAR 1 X X (24 TEETH)
5 AT22562 CRANKSHAFT 1 X (MARKED T23266)
RE33687 CRANKSHAFT 1 X
6 T26324 THRUST WASHER 2 X X
7 R89824 SHAFT 1 X X
8 34H283 SPRING PIN 1 X X 3/16" X 1-1/8"
9 T20034 BUSHING 1 X X
10  AR91660 GEAR 1 X X (55 TEETH) (MARKED R70182)
11 126326 THRUST WASHER 2 X X
12 T26327 SCREW 1 X X
13 T20046 OIL SLINGER 1 X X
14 AR67942 SEAL 1 X X
15 19H3011 CAP SCREW 1 X X HS, SAE 8, 1/2" X 2-1/8"
16 R100105 WASHER 1 X X (SuUB FOR R76126, THIS APPLICATION)
17 T26321 BUSHING 1 X X
18 AT24252 GEAR 1 X X (45 TEETH) (MARKED T26322)
19 34H286 SPRING PIN 1 X X 3/16" X 1-1/2"
THIS PARTS LISTING IS CONTINUED
0401-2

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (31-OCT-90)

LITHO IN US.A.




A20

ENGINE 4

CRANKSHAFT AND MAIN BEARINGS 0401
CRANKSHAFT, IDLER GEARS AND MAIN BEARINGS

CODE 4701 CRANKSHAFT
6 6
00
ENGINE 56
KEY  PARTNO. PART NAME QTY  SERIAL NO. 98 REMARKS
20 AT21140 BEARING 6 X X STANDARD .
AT21108 BEARING 6 X X 0.05 MM (.002") UNDERSIZE
AT21110 BEARING 6 X X 0.25 MM (.010") UNDERSIZE
AT21112 BEARING 6 X X 0.51 MM (.020") UNDERSIZE
AT21114 BEARING 6 X X 0.76 MM (.030") UNDERSIZE
21 AT21139 BEARING 1 X X STANDARD
AT21130 BEARING 1 X X 0.05 MM (.002") UNDERSIZE
AT21132 BEARING 1 X X 0.25 MM (.010") UNDERSIZE
AT21134 BEARING 1 X X 0.51 MM (.020") UNDERSIZE
AT21136 BEARING 1 X X 0.76 MM (.030") UNDERSIZE
22 R89824 SHAFT 1 X X
23 E69392 NUT 1 X X _(SUB FOR 14H865, THIS APPLICATION)
24 H35244 RING 1 X X
25 R81989 SLEEVE 1 X X
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (31-OCT-90)  LITHO IN U.S.A.

0401-3



A21

ENGINE 4
CAMSHAFT AND VALVE ACTUATING MEANS 0402

CAMSHAFT
CODE 4601 CAMSHAFT

TP14248
"”/
1
TP14248
6 6
00
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 81514 GEAR 1 X X TACHOMETER (12 TEETH) (WITH MECHANICAL
TACHOMETER DRIVE)

2 Rszs21 CAMSHAFT 1 XX
3 7128041 SHAFT KEY 1 X X
4 T20072 PLATE 1 X X THRUST
5 19H218 CAP SCREW 1 X X 3/8" X1
6 T20070 GEAR 1 X X (48 TEETH)

0402-2 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-80)  LITHO IN US.A.



A22

ROCKER ARM COVER
CODE 1102 ROCKER ARM COVER, NO OIL FILLER

ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402

TP25871

TP25871
6 6
' 00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 AR455830 SCREW, WITH WASHER 12 X X
2 AT21679 VALVE COVER 1 X X
3 R75728 GASKET 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90) LITHO IN US.A. 0402-3



A2 3 ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402
ROCKER ARM COVER
CODE 1103 ROCKER ARM COVER, REAR OIL FILLER

TP25873

TP25873

6 6
00
ENGINE 56

KEY  PART NO. PART NAME OTY  SERIAL NO. 98 REMARKS
1 AR100124 SCREW, WITH WASHER 12 X X
2 T20294 CAP 1 X X
3 T20328 GASKET 1 X X
4 AT18188 VALVE COVER 1 X X
5 R75728 GASKET 1 X X

0402-4 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN US.A.



A24

ROCKER ARM COVER

ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402

CODE 1110 ROCKER ARM COVER WITHOUT OIL FILLER

TP14307

e

|

TP14307

66
’ 00
ENGINE 56

KEY  PAAT NO. PART NAME QrY  SERIAL NO. 98 REMARKS

1 19H2036 CAP SCREW 1 X X 1/4"X 7/8"
2 12H302 LOCK WASHER 1 X X /4"

3 R64764 WASHER 1 X X
4 AR100124 SCREW, WITH WASHER 12 X X
5 AR71698 COVER 1 X X
6 R75728 GASKET 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN U.S.A. 0402-5



ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402

ROCKER ARM SHAFT, PUSH RODS AND ROCKER ARMS
CODE 4901 VALVE ACTUATING

TP857

‘//

N
N
N

S
/
/
L

6 6
00
ENGINE 56
KEY PART NO. PART NAME Qry  SERIAL NO. 98 REMARKS
1 R54565 PLUG 2 X X
2 R54986 SHAFT 1 X X
3 T20316 WASHER 2 X X
4 T20314 SPRING 5 X X
5 T20315 SUPPORT 6 X X
6 RE31973 ROCKER ARM 12 X X
7 19H268 CAP SCREW 6 X X 3/8"X2-1/2"
8 R42729 WASHER 6 X X
9 R82896 PUSH ROD 12 X
R83429 PUSH ROD 12 X
10 T20073 TAPPET 12 X X

0402-6 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90)  LITHO IN USA.



BO1

TIMING GEAR COVER

ENGINE 4
CAMSHAFT AND VALVE ACTUATING MEANS 0402

CODE 4401  TIMING GEAR COVER WITH MECHANICAL TACHOMETER DRIVE

TP25609

=

i

TP25609
66
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 T33279 STUD 2 X X
2 14H812 NUT 2 X X 3/8"
3 24H1304 WASHER 16 X X 13/32" X 23/32" X 0.120
4 19H2549 CAP SCREW 5 X X 3/8" X1-7/8"
19H3530 CAP SCREW 5 X X 1/2"X7/8"
5 R97773 GASKET 1 X X (SUB FOR R78366)
6 T20362 COVER 1 X X
7 19H2284 CAP SCREW 2 X X
8 19H268 CAP SCREW 2 X X 3/8"X21/2
9 RE39252 COVER 1 X X WITH INSERTS, (SUB FOR RE27895)
10 R97454 GASKET 1 X X (SUB FOR T20155)
11 A4827R WASHER 1 X X
12 T27657 FITTING PLUG 1 X X
13 12H304 LOCK WASHER 2 X X 3/8"
14  24H1290 WASHER AR X X 21/64" X 3/4" X 0.035"
15 T27658 SPRING 1 X X
16 RB83169 VALVE 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO IN US.A. 0402-7



BO2

ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402

TIMING GEAR COVER
CODE 4402 TIMING GEAR COVER WITH ELECTRONIC TACHOMETER DRIVE
CODE 4403 TIMING GEAR COVER WITH MECHANICAL AND ELECTRONIC TACHOMETER DRIVE

TP28347

TP28347

66
00
ENGINE 56
KEY PART NO. PART NAME Qry SERIAL NO. 98 REMARKS
1 T33279 STUD 2 X X
2 24H1304 WASHER 12 X X 13/32" X 23/32" X 0.120"
3  19H2549 CAP SCREW 5 X X 3/8"X1-7/8"
19H3530 CAP SCREW 5 X X 1/2X7/8"
4 12H304 LOCK WASHER 2 X X 3/8"
5 14H812 NUT 2 X X 3/8"
6 R97773 GASKET 1 X X
7 T20362 COVER 1 X X
8 1942284 CAP SCREW 2 X X 3/8"X7/8"
9 R47154 O-RING 2 X X
10 R67769 COVER 1 X X
11 12H302 LOCK WASHER 2 X X _1/4"
12 19H1948 CAP SCREW 2 X X 1/4" X 3/4"
13 A4827R WASHER 1 X X
14 T27657 FITTING PLUG 1 X X
15 RE30685 COVER 1 X X
16 R97454 GASKET 1 X X
17 19H268 CAP SCREW 2 X X 3/8"X2-1/2"

0402-8 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-81) LITHO IN US.A.



BO3

ENGINE 4

’ TP25609

CAMSHAFT AND VALVE ACTUATING MEANS 0402
TIMING GEAR COVER
CODE 4404 TIMING GEAR COVER WITH MECHANICAL TACHOMETER DRIVE
(WITH TURBOCHARGER)

1 >
3 4
L,
9 ;.
Ori,
4 Vel
Sep—8
'\% 16 5,

TP25609
66
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 7133279 STUD 2 X X
2 14HB12 NUT 2 X X 3/8"
3 24H1304 WASHER 16 X X 18/32" X 23/32" X 0.120"
4 19H2549 CAP SCREW 10 X X 3/8 X 1-7/8°
5 R97773 GASKET 1 X X (SUB FOR R78366)
6 T20362 COVER 1 X X
7 19H2284 CAP SCREW 2 X X
8 19H268 CAP SCREW 2 X X 3/8"X2-1/2"
9 RE39252 COVER 1 X_X__WITH INSERTS, (SUB FOR RE27895)
10 R97454 GASKET 1 X X
11  A4827R WASHER 1 X X
12 T27657 FITTING PLUG 1 X X
13 24H1304 WASHER 2 X X 13/32" X 237/32" X 0.120"
14 24H1290 WASHER AR X X 21/64" X 3/4" X 0.035"
15 T27658 SPRING 1 X X
16 R83169 VALVE 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO IN U.S.A, 0402-9



BO4

CODE 4408
CODE 4409

ENGINE 4
CAMSHAFT AND VALVE ACTUATING MEANS 0402
TIMING GEAR COVER

TIMING GEAR COVER WITH ELECTRONIC TACHOMETER DRIVE AND AUXILIARY DRIVE GEAR

TIMING GEAR COVER WITH MECHANICAL TACHOMETER DRIVE AND AUXILIARY DRIVE GEAR
TP25611

e

9:277.
e
%
25 4 w2,
4/ K / (]
s [ '
s ! '
T bl /
'//5 H - S,
/';:‘;5 ' P - /'/
%% o
"'I' Z . }/
"'.O.f' /'/‘/144’”
8

O
TP25611 4

0402-10

THIS PARTS LISTING IS CONTINUED

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (18-APR-90)  LITHO IN USA.



B05 ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402
TIMING GEAR COVER

CODE 4408 TIMING GEAR COVER WITH ELECTRONIC TACHOMETER DRIVE AND AUXILIARY DRIVE GEAR
CODE 4409 TIMING GEAR COVER WITH MECHANICAL TACHOMETER DRIVE AND AUXILIARY DRIVE GEAR

66
00
ENGINE 56
KEY  PARTNO. PART NAME QrY  SERIAL NO. 98 REMARKS
1 RO7454 GASKET 1 X X
2 R84160 COVER 1 X X
3 24H1304 WASHER 13 X X 13/32" X 23/32" X 0.120"
4 19H268 CAP SCREW 2 X X 3/8" X 2-1/2"
5 19H2549 CAP SCREW 6 X X 3/8" X 1-7/8"
6  19H988 CAP SCREW 1 X X _3/8" X 1-1/4"
7 B153R DOWEL PIN 1 X X
8 19H1800 CAP SCREW 1 X X 3/8"X1-1/2"
9 19H218 CAP SCREW 3 X X 8/8"X1"
10 R85059 COVER 1 X X
11 R85058 GASKET 1 X X
12 19H1948 CAP SCREW 2 X X 1/4" X 3/4
13 72H302 LOCK WASHER 2 X X 174"
14 R67769 COVER 1 X X
15 R47154 O-RING 1 X X
6 T33279 S§TUD 2 X X
17  12H304 LOCK WASHER 2 X X 3/8
18  14H812 NUT 2 X X _3/8"
19 A4827R WASHER 1 X X
20 T27657 FITTING PLUG 1 X X
21 24H1304 WASHER 2 X X 13/32" X 23/32" X 0.120"

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-30) LITHO IN US.A. 0402-11



BO6

TIMING GEAR COVER
CODE 4499  TIMING GEAR COVER WITHOUT TACHOMETER DRIVE

ENGINE 4

CAMSHAFT AND VALVE ACTUATING MEANS 0402

TP22840

=

e

TP22840

6 6
00
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R97454 GASKET 2 X X
2 T33279 STUD 2 X X
3 RE39252 COVER 1 X X (SUB FOR RE27895)
4 24H1304 WASHER 16 X X 13/32" X 23/32" X 0.120"
5 19H2549 CAP SCREW 5 X X 3/8" X 1-7/8"
19H3530 CAP SCREW 5 X X 1/2"X7/8"
6 R97773 GASKET 1 X X
7 T20362 COVER 1 X X
8 1942284 CAP SCREW 2 X X 3/8"X7/8"
9 14H812 NUT 2 X X 3/8"
10 15H275 PIPE PLUG 1 X X HEX. CTSK, 1/4"
11 T27657 FITTING PLUG 1 X X
12 A4827R WASHER 1 X X ALUMINUM
13 19H268 CAP SCREW 2 X X 3/8"X2-1/2"
14 12H304 LOCK WASHER 2 X X 3/8"

0402-12 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN U.S.A.




BO7

ENGINE 4

TP26830

TACHOMETER DRIVE

CAMSHAFT AND VALVE ACTUATING MEANS 0402

MECHANICAL TACHOMETER DRIVE

o—7
V—
2—~@® "'?’:‘;1‘03":\
P e s
33— 7 B '%v"'{f} t"\:i 1 ':'ga'
f' ‘e 0
ST
A S N !
4_,__—-—° l '\ \\ q\o \ L
’ ) (5 H]
/ .'“\ \‘g\' l\\ h “ 'l..
5 7~ HRAPAEE R
7 ‘ \I‘ :"') ro NN
s ' ' CV S hYy
l/ u' n' C,' \,\':/' ".’"o’
’ \: ‘{ l?:"o"?
S Yoo
W™ Ry VoL d
= \}: AN '7" ';‘:’ ';'
2 R
v o Y
\\Q‘.’\\' : xe
~-———-
TP26830
6 6
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 B3362R CAP 1 X X
2 B3285R WASHER 1 X X
3 R90027 ADAPTER 1 X X
4 113213 WASHER 1 X X
5 R90029 PINION 1 X X
6  M1746T DRAIN PLUG 1 X X ITHOUT TACHOMETER DRIVE
13213 WASHER 1 X X (WITHOUT TACHOMETER DRIVE)

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (18-APR-90)

LITHO IN USA.

0402-13



BO8

CONNECTING ROD, PISTON, RINGS AND LINER
CODE 4801 CONNECTING ROD AND PISTON
(WITH TURBOCHARGER)

ENGINE 4

CONNECTING RODS AND PISTONS 0403

(6059)
TP2835
\\;«
o
4 5
l v
Rl
\
'Q
|
4
| _ -7
-
-
2 sﬂ
1
1
\ - 3
2835 | &
66
00
ENGINE 56
KEY  PART NO. PART NAME orY  SERIAL NO. 98 REMARKS
1 R80033 SCREW 12 X
2 R57451 BUSHING 6 X
3 RE42733 CONNECTING ROD 6 X (MARKED R80032)
4 R54114 SNAF RING 12 X
5 R56188 PISTON PIN 12 X
6 251 5674 PISTON RING KIT 6 X
7 19278 PISTON 6 X WITH INSERT
8 R90059 CYLINDER LINER 6 X (ALSO USE AR54749 LUBRICANT FOR CYLINDER
LINER PACKING INSTALLATION)
9 AR65507 O-RING KIT 6 X
10 RE33115 KIT 6 X
11__AR71080 BEARING 6 X____ STANDARD (SET OF (2} R58980)
AR76128 BEARING 6 X .05 MM (.002") UNDERSIZE (SET OF (2)
R62072)
AR76129 BEARING 6 X .25 MM (.010") UNDERSIZE (SET OF (2)
R62073)
AR76130 BEARING 6 X .51 MM (.020") UNDERSIZE (SET OF (2)
R62074)
AR76131 BEARING 6 X .76 MM (.030%) UNDERSIZE (SET OF (2)
R62075) .

0403-2 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90) LITHO IN US.A.



BO9

ENGINE 4

TP2835

CONNECTING RODS AND PISTONS 0403
CONNECTING ROD, PISTON, RINGS AND LINER
CODE 4801 CONNECTING ROD
(WITHOUT TURBOCHARGER)
(6059)

TP2835
66
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 R80033 SCREW 12 X
2 R55647 BUSHING 6 X
3 RE21076 CONNECTING ROD 4 X (MARKED R80034)
4 M41029 SNAP RING 12 X
5 R51731 PISTON PIN 6 X
6 RE15674 PISTON RING KIT 6 X (SET OF THREE RINGS) «. .
7 RE19282 PISTON 6 X
8 R90059 CYLINDER LINER 6 X (SUB FOR R51726)
9 ARe65507 O-RING KIT 6 X CYLINDER LINER
10 RE30250 KIT AR X (SUB FOR RE24458)
11 AT21138 BEARING 6 X (SET OF (2) T20011) STANDARD
AT21122 BEARING AR X 0.05 MM (.002") UNDERSIZE (SET OF (2)
T23566)
AT21124 BEARING AR X 0.25 MM (.010") UNDERSIZE (SET OF (2)
T23568)
AT21126 BEARING AR X 0.51 MM (.020") UNDERSIZE (SET OF (2)
T23570)
AT21128 BEARING AR X 0.76 MM (.030") UNDERSIZE (SET OF (2)
T23572)
ARS54749 LUBRICANT 1 X (USED FOR CYLINDER LINER PACKING
INSTALLATION)
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN US.A. 0403-3



B10

ENGINE 4

CONNECTING RODS AND PISTONS 0403

PISTON, PISTON RINGS AND CONNECTING ROD
CODE 4801 PISTONS

(6068)
T59090
“za
1
T59090F
66
00
ENGINE 56
KEY PART NO. PART NAME Qry SEARIAL NO. 98 REMARKS
1 RE15674 PISTON RING KIT 3 X (SET OF THREE RINGS)
2 R54114 SNAP RING 12 X
3 RS56188 PISTON PIN 6 X
4 RE28920 PISTON 6 X
5 R57451 BUSHING 6 X
6 _R74195 SCREW 12 X
7 AR66400 CONNECTING ROD 6 X
8 AR97517 BEARING 6 X STANDARD, (SET OF (2) R72745)
ARQ7652 BEARING 6 X .05 MM (.002") UNDERSIZE (SET OF (2)
R73505)
AR97653 BEARING 6 X .25 MM (.010") UNDERSIZE (SET OF (2)
R73596)
AR97654 BEARING 6 X .51 MM (.020") UNDERSIZE (SET OF (2)
R73597)
AR97655 BEARING 6 X__.76 MM (.030") UNDERSIZE (SET OF (2)
R73598) P
0403-4 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90)  LITHO IN U.SA.



B11

ENGINE 4

TP15499

CONNECTING RODS AND PISTONS 0403
CYLINDER LINER KIT
(6068)

e

|

00
J,(OJ

@@Q(Ol

TP15499
6 6
00
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 RE15674 PISTON RING KIT 1 X
2 R80500 CYLINDER LINER 1 X
3 AR65507 O-RING KIT 1 X CYLINDER LINER O-RING
4 RE28920 PISTON 1 X
5 RE28977 KIT 1 X

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (18-APR-50) LITHO IN US.A. 0403-5



B12

ENGINE 4

CYLINDER BLOCK

CYLINDER BLOCK 0404

CODE 4601 CYLINDER BLOCK
(6059)
TP15835
V"’/
24
16
17
TP15835
66
00
ENGINE 56
KEY  PART NO. PART NAME QrY  SERIAL NO. 98 REMARKS
1 R55233 PIPE PLUG 1 X
2 R48685 DOWEL PIN 2 X
3 15H624 PIPE PLUG 1 X 1/2"
4 15H562 PIPE PLUG 1 X 1
5 R48685 DOWEL PIN 1 X
6 13639 O-RING 1 X (WITHOUT COOLANT HEATER)
7 R39741 DRAIN PLUG 1 X (WITHOUT COOLANT HEATER)
8 15H275 PIPE PLUG 1 X 1/4"
9 L....... CYLINDER BLOCK 1 X (SUB RE25519)
10 T33279 STUD 2 X
11  R104592 PIPE PLUG 7 X
12 T25701 STUD 1 X
13 T18891 CAP 1 X
14 R26493 BUSHING 1 X OIL PRESSURE RELIEF VALVE
15 R65215 BEARING CAP 6 X MAIN BEARING
16 T20168 WASHER 14 X
17 T23474 CAP SCREW 14 X
18  15H255 PIPE PLUG 1 X 3/8"
19 R54802 ORIFICE 6 X
20 R79089 CAP 1 X MAIN BEARING
21 T23435 THREADED NIPPLE 1 X
22 R26650 DOWEL PIN 2 X
23 R75892 O-RING 1 X (OIL PUMP TUBE)
24 RE25519 CYLINDER BLOCK 1 X (MARKED R81948 OR R111081)
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91)  LITHO IN U.S.A. 0404-1



B13

ENGINE 4
CYLINDER BLOCK 0404

CYLINDER BLOCK AND MAIN BEARING CAPS
CODE 4601 CYLINDER BLOCK

(6068)
TP15500
“za
13 TP15500
66
00
ENGINE 56
KEY PART NO. PART NAME Qry SERIAL NO. 9 8 REMARKS
1 15H652 PIPE BUSHING 1 X 3/4°
2 R48685 DOWEL PIN 2 X
3 RE31656 CYLINDER BLOCK 1 X (MARKED R90171) WITH MAIN BEARING CAPS,
DOWEL PINS, PIPE PLUGS, STUDS,
CAPSCREWS AND WASHERS
4 R55233 PIPE PLUG 1 X
5 15H624 PIPE PLUG 1 X 1/2"
6 U13639 O-RING 1 X (WITHOUT ENGINE COOLANT HEATER)
7 R39741 DRAIN PLUG 1 X _(WITHOUT ENGINE COOLANT HEATER)
8 HR104592 PIPE PLUG 7 X (SUB FOR 15H558, THIS APPLICATION)
9 T18891 CAP 2 X
10 R26650 DOWEL PIN 2 X
11 R65215 BEARING CAP 6 X MAIN BEARING, FRONT AND CENTER
12 T20168 WASHER 14 X
13 T23474 CAP SCREW 14 X
14 R79089 CAP 1 X MAIN BEARING, REAR
15 R54802 ORIFICE 6 X
16 R48685 DOWEL PIN 2 X

0404-2 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-80) LITHO IN US.A.



B14

ENGINE =~ 4

TP11082

CYLINDER BLOCK 0404

ENGINE SHORT BLOCK

TP11062

L I . . e |

=

i

4000

=5

ey

{4

0404-4

THIS PARTS LISTING IS CONTINUED

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90)

LITHO IN U.S.A.



B15

ENGINE 4
CYLINDER BLOCK 0404

ENGINE SHORT BLOCK

KEY PART NO. PART NAME ary SERIAL NO.

6 6
00

ENGINE 56
98 REMARKS
X

1 RE25525 SHORT BLOCK ASSEMBLY 1

(ALSO ORDER AR67942 AND RE38858)
RE31657 SHORT BLOCK ASSEMBLY 1

X (ALSO ORDER AR67942 AND RE38858)

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN U.S.A. 0404-5



B16

ENGINE 4
CYLINDER BLOCK 0404

ENGINE FRONT PLATE
CODE 3601 FRONT PLATE
CODE 3602 FRONT PLATE

TP1130
“a
TP1130
66
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 R90648 GASKET 1 X X
2 AT2119 SET SCREW AR X X
AT22919 SET SCREW 2 X X
3 12H324 WASHER 5 X X 3/8", EXTERNAL TOOTH
4 T20166 SCREW 5 X X
5 RE16149 PLATE 1 X X (ALSO ORDER (2) AT22919 AND (8) AT21191)

0404-6 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90)  LITHO IN U.S.A.



B17

ENGINE 4

TP29568

OILING SYSTEM 0407
ENGINE OIL FILLER INLET
CODE 1201  OIL FILLER INLET, MEDIUM LENGTH
CODE 1202  OIL FILLER INLET, LONG LENGTH
CODE 1203  OIL FILLER INLET, SHORT LENGTH

TP29568 - _~6
’ 6 6
00
ENGINE 56
KEY  PART NO. PART NAME OTY  SERIAL NO. 98 REMARKS
1 R973562 GASKET 1 X X (CODE 1201 AND 1203)
2 T20294 CAP 1 X X (CODE 1201 AND 1203)
R90788 PLUG 1 X X (CODE 1202)
3 T20328 GASKET 1 X X
4 19H2665 CAP SCREW 1 X X 3/8" X 1-5/8"
5 24H1304 WASHER AR X X 13/32" X 23/32" X 0.120"
6 19H2128 CAP SCREW 1 X X 3/8"X3
7 T23614 FILLER NECK 1 X X (CODE 1201)
8 T20335 FILLER NECK 1 X X _(CODE 1203)
9 R87259 GASKET 1 X X (CODE 1202)
10 RE44199 FILLER NECK 1 X X (CODE 1202) (SUB FOR RE25648)

)

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91) LITHO IN US.A. 0407-1



B18

ENGINE OIL PRESSURE REGULATING VALVE

ENGINE 4
OILING SYSTEM 0407

TP28438

=

s
e /3 4
™ 6 o)

TP28438

66
00
ENGINE 56

KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R83169 VALVE 1 X X
2 T27658 SPRING 1 X X
3 A4827R WASHER 1 X X
4 T27657 FITTING PLUG 1 X X

0407-2 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN U.S.A.



B19

ENGINE 4

730588

OILING SYSTEM 0407

ENGINE OIL INLET
CODE 1201 OIL FILLER INLET, MEDIUM LENGTH
CODE 1202 OIL FILLER INLET, LONG LENGTH
CODE 1203 OIL FILLER INLET, SHORT LENGTH

N
F

730588 8 Sgy—6
66
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R973862 GASKET 1 X X
2 T20294 CAP 1 X X CODE 1201 AND 1203
R90788 PLUG 1 X X CODE 1202
3 T20328 GASKET 1 X X
4 19H2665 CAP SCREW 1 X X 3/8" X 1-5/8"
5 24H1304 WASHER 2 X X 13/32" X 23/32" X 0.120"
6 19H2128 CAP SCREW 1 X X 3/8" X 3", (1201 AND 1203)
7 T23614 FILLER NECK 1 X X CODE 1201
8 RE44199 FILLER NECK 1 X X CODE 1202, (SUB FOR RE25648)
9 T20335 FILLER NECK 1 X X CODE 1203

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91) LITHO IN U.S.A, 0407-3



B20

ENGINE 4
OILING SYSTEM 0407

ENGINE OIL FILLER INLET AND PRESSURE REGULATING VALVE
CODE 1204 OIL FILLER INLET
(6059)

TP26729

TP26729
6 6
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R87259 GASKET 1 X
2 RE41740 FILLER CAP 1 X
3 R80135 GASKET 1 X
4 24H1304 WASHER 2 X 13/32" X 23/32" X 0.120"
5 19H2665 CAP SCREW 1 X 3/8" X 1-5/8"
6 R83169 VALVE 1 X
7 T27658 SPRING 1 X
8 A4827R WASHER 1 X
9 T27657 FITTING PLUG 1 X
10 19H2458 CAP SCREW 1 X HS, SAE 8, 3/8" X 3"
11 RE26917 FILLER NECK 1 X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-81)  LITHO IN U.S.A. 0407-5



B21

ENGINE OIL FILLER INLET COVER
CODE 1298 OIL FILLER COVER

ENGINE 4
OILING SYSTEM 0407

TP16990

2! 7 ‘ /’G—\
W 19 \\\ LN S
TN N ~{.7
T R N ~J
h I,If,;\'lll. [t
N 7.":'/'1,’0. / i I\" \
I[\ ,/L///,.o . J ‘4," ) N
! \ , 3'0. ! I’I I:Ill’ /L ——\\ \
- / e 7 P
DD AL NN Y
N B T
b :'\'—",' I
‘//,'// g A '\\ / l:’ \',lkv)
LA S ~ 4
DY) AN CIN
=G D e
I" ! l’ A\:k“ - |
N ’\'r\ , U B SSL)
l" ) ll odnao b
a SR
:l | \ "\ \‘\b i,‘?’
AN ~) el
12l F3»
TP16990  loaasem="
06
ENGINE 56
KEY  PART NO. PART NAME QrY  SERIAL NO. 98 REMARKS
1 R97352 GASKET 1 X X
2 19H2284 CAP SCREW 1 X X 3/8"X7/8"
3 24H1304 WASHER 1 X X 13/32" X 23/32" X 0.120"
4 19H2128 CAP SCREW 1 X X 3/8"X3"
5 T23260 COVER 1 X X
6 28H2547 SPACER 1 X X

0407-6

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90)

LITHO IN U.S.A.




B22

ENGINE 4

OILING SYSTEM 0407

ENGINE OIL DIPSTICK, OIL FILTER AND BYPASS VALVE
CODE 4001  ENGINE OIL DIPSTICK
CODE 4002 ENGINE OIL DIPSTICK
CODE 4005 ENGINE OIL DIPSTICK

TP20212
V",,
1
/ 3
aw;
A
()
\\_//
6
~—
~a_ \
\\\\
7
TP20212
66
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 AT21535 DIPSTICK 1 X X
2 R10093 O-RING 1 X X
3 R86819 THREADED NIPPLE 1 X X
4 14H826 NUT 1 X X 1/2"
5 T19044 OIL FILTER 1 X X
6 T23435 THREADED NIPPLE 1 X X
7 R46625 SPRING 1 X X
8 R73139 VALVE 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN U.S.A. 0407-7



B23

ENGINE 4

TP26803

ENGINE OIL DIPSTICK
CODE 4002 DIPSTICK
CODE 4004 DIPSTICK

(4039)

\

OILING SYSTEM 0407

] 8
=
TP26803
l 9\@
S
6 6
00
ENGINE 56
KEY PART NO. PART NAME ary  SERIAL NO. 98 REMARKS
1 RE46787 DIPSTICK 1 X (CODE 4004)
2 RE30695 DIPSTICK TUBE 1 X
3 T29299 CLAMP 1 X
4 R60357 ANGLE 1 X
5 19H1895 CAP SCREW 1 X 1/2" X 3/4"
6 14H812 NUT 1 X 3/8"
7 12H304 LOCK WASHER 1 X 3/8"
8 19H2284 CAP SCREW 1 X 3/8" X 7/8"
9 R77016 ADAPTER 1 X
0407-7A

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

UTHO IN US.A.



B24

ENGINE 4

TP21780

ENGINE OIL PUMP

CODE 5001

OIL PUMP

(WITH TURBOCHARGER)
(6059)

OILING SYSTEM 0407

9
TP21780
66
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 R74552 CAP SCREW 2 X
2 R74553 WASHER 2 X
3 AR66402 OIL PUMP INTAKE 1 X
4 Re1871 O-RING 1 X
5 R79560 ADAPTER 1 X
6 AR85788 SHAFT 1 X DRIVE, WITH GEAR (7 TEETH)
7 R54632 COVER 1 X
8 T20298 GEAR 1 X (33 TEETH)
9 144826 NUT 1 X 1/2"
10 RE15490 HOUSING 1 X (MARKED R54629)
11 R79564 OiL TUBE 1 X
12 R66177 GEAR 1 X (7 TEETH)
13 R79562 FITTING 1 X
14 R79563 SLEEVE 1 X
15 AR79465 OIL PUMP 1 X
0407-8 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN U.S.A.



B25

ENGINE 4

TP28373

15—-‘-

TP28373

ENGINE OIL PUMP
CODE 5001  OIL PUMP
CODE 5002 OIL PUMP

(WITHOUT TURBOCHARGER)
(6059)

OILING SYSTEM 0407

6 6
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 R74552 CAP SCREW 2 X
2 R57059 CAP SCREW 2 X
3 AR59621 OIL PUMP INTAKE 1 X
4 ..., COVER 1 X (SUB RE35685)
5 M3853T GROOVE PIN 1 X
6 AR62978 PINION 1 X
7 T20091 DOWEL PIN 1 X
8 ........ HOUSING 1 X (MARKED R54615) (SUB RE35685)
9 R54614 GEAR 1 X (7 TEETH)
10 R74354 O-RING 1 X
11 R61871 O-RING 1 X
12 14H826 NUT i X 172"
13 RE35685 KIT 1 X
14 T20298 GEAR 1 X
15 T20050 OIL TUBE 1 X
16 R74553 WASHER 2 X
6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90) LITHO IN U.S.A. 0407-9



Co1

ENGINE OIL PUMP
CODE 5001 ENGINE OIL PUMP
(6068)

ENGINE 4

OILING SYSTEM 0407

TP21298

TP21298

6 6
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 R74552 CAP SCREW 2 X
2 R74553 WASHER 2 X
3  AR66402 OIL PUMP INTAKE 1 X
4 R61871 O-RING 1 X
5 R79560 ADAPTER 1 X
6 ARB85788 SHAFT 1 X (7 TEETH) (ALSO ORDER R66177)
7 R54632 COVER 1 X
8 T20298 GEAR 1 X (33 TEETH)
9 14H826 NUT 1 X 1/2"
10 R54815 FITTING 1 X OIL PUMP TUBE
11 R80632 O-RING AR X (SUB FOR R77052)
12 R79561 OIL TUBE 1 X
13 R66177 GEAR 1 X (7 TEETH) (ALSO ORDER AR85788)
14 R79562 FITTING 1 X
15 R79563 SLEEVE 1 X
16 R80632 O-RING 1 X (SUB FOR R77052)
17 RE15490 HOUSING 1 X (MARKED R54629)
18 AR79463 OlL PUMP 1 X

0407-10 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90) LITHO IN US.A.



Co02

ENGINE 4

ENGINE OIL PUMP
CODE 5003 OIL PUMP
(WITHOUT TURBOCHARGER)
(6059)

TP21780

OILING SYSTEM 0407

TP21780
66
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 R74552 CAP SCREW 2 X
2 R74553 WASHER 2 X
3 AR66402 OIL PUMP INTAKE 1 X
4 R61871 O-RING 1 X
5 R79560 ADAPTER 1 X
6 ARS85788 SHAFT 1 X DRIVE, WITH GEAR (7 TEETH)
7 Rb54632 COVER 1 X
8 T20298 GEAR 1 X (33 TEETH)
9 14H826 NUT 1 X 1/2"
10 RE15490 HOUSING 1 X (MARKED R54629)
11 R79564 OIL TUBE 1 X
12 R66177 GEAR 1 X {7 TEETH)
13 R79562 FITTING 1 X
14 R79563 SLEEVE 1 X
15 AR79465 OIL PUMP 1 X

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-390) LITHO IN U.S.A.

0407-11



Cco3

ENGINE 4

TP17887

ENGINE OIL PUMP

CODE 5005 OIL PUMP

(WITH TURBOCHARGER)
(6059)

OILING SYSTEM 0407

14
TP17887
66
00
ENGINE 56
KEY PART NO. PART NAME OTY  SERIAL NO. 98 REMARKS
1 R57059 CAP SCREW 2 X
2 R74552 CAP SCREW 2 X
3 R74553 WASHER 2 X
4 RE26719 OIL PUMP INTAKE 1 X
5 AR62978 PINION 1 X
6 T20298 GEAR 1 X (33 TEETH)
7 14H826 NUT 1 X 1/2"
8 T20091 DOWEL PIN 1 X
[ N HOUSING 1 X (MARKED R54615) (SUB RE30068)
10 R54614 GEAR 1 X (7 TEETH)
11 R53382 COVER 1 X
12 R74354 O-RING 1 X
13 R61871 O-RING 1 X
14 T20050 OlL TUBE 1 X
15 RE30068 PUMP 1 X
0407-12

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-80) LITHO IN US.A.



Co4

H

ENGINE 4

TP28423

OILING SYSTEM 0407

ENGINE OiL PAN
CODE 1905 OIL PAN, SIDE AND BOTTOM DRAIN
CODE 1935  OIL PAN, SIDE AND BOTTOM DRAIN

TP28423 S—no S

=

o

66
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 R97344 GASKET 1 X X
2 R106045 OIL PAN 1 X X
3 15H624 PIPE PLUG 3 X X 1/2r
4 R47151 O-RING 1 X X
5 R27474 DRAIN PLUG 1 X X
6 12H304 LOCK WASHER 8 X X 3/8"
7 19H3411 BOLT 28 X X 3/8" X 1-1/8", (FLANGED HEAD)
19H1801 CAP SCREW 2 X X 3/8 X2
8 19H1800 CAP SCREW 4 X X 3/8"X1-1/2"
19H1732 CAP SCREW 2 X X 3/8"X1-1/4"
9 T13213 WASHER 1 X X
10 M1746T DRAIN PLUG 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (31-OCT-90) LITHO IN U.S.A.

0407-13



CO05

ENGINE OIL PAN
CODE 1909 ENGINE OIL PAN
(6068)

ENGINE 4
OILING SYSTEM 0407

TP28442

4_@ 4
9 8 - TP28442

6 6
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R97344 GASKET 1 X OIL PAN
2 R27474 DRAIN PLUG 1 X
3 R47151 O-RING 1 X
4 15H624 PIPE PLUG 3 X t/2"
5 R106045 OIL PAN 1 X
6  12H304 LOCK WASHER 8 X 3/8"
7 19H1800 CAP SCREW 4 X 3/8" X 1.1/2"
19H1732 CAP SCREW 2 X 3/8" X 1-1/4"
8 19H3411 BOLT 28 X 3/8"X1-1/8"
19H1801 CAP SCREW 2 X 3/8Xx2
9 AU10862 HOSE 1 X 1/2" X572 MM (22-1/2") X 1/2"
10 15H515 PIPE BUSHING 1 X 1/2"
11 15H624 PIPE PLUG 1 X
12 R56407 FITTING 1 X

1/2" '

0407-14 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90) LITHO IN US.A.



C06

- ENGINE OIL PAN
CODE 1916  OIL PAN, ALUMINUM

ENGINE 4
OILING SYSTEM 0407

TP29549

TP29549
6 6
00
ENGINE 56

KEY  PART NO. PART NAME OTY  SERIAL NO. 98 REMARKS
1 R97344 GASKET 1 X X
2 R27474 DRAIN PLUG 2 X X
3 R47151 O-RING 2 X X
4 RB6923 OIL PAN 1 X X
5 R69536 WASHER 36 X X
6  19H3065 CAP SCREW 12 X X 3/8"X2"
7 19H2665 CAP SCREW 24 X X 3/8" X 1-5/8"

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN US.A. 0407-15



Co7

ENGINE 4
OILING SYSTEM 0407

ENGINE OIL PAN
CODE 1918  OIL PAN REAR DRAIN

T66925

166925

66
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
i R97344 GASKET 1 X OIL PAN
2 T23220 OiL PAN 1 X
3 19H1800 CAP SCREW 4 X 3/8" X 1-1/2"
4 19H3411 BOLT 32 X 3/8" X 1-1/8"
5 15H277 PIPE PLUG 1 X 1/2"
0407-16

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO INUSA.



cos8

ENGINE 4

TP40568

ENGINE OIL PAN
CODE 1935

OILING SYSTEM 0407

-"/

W

TP40568
6 6
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R97344 GASKET 1 X X OIL PAN
2 R27474 DRAIN PLUG 1 X X
3 R47151 O-RING 1 X X
4  15H624 PIPE PLUG 3 X X 1/2"
5 R106045 OIL PAN 1 X X
6 12H304 LOCK WASHER 8 X X 3/8"
7 19H3411 BOLT 30 X X 3/8"X1-1/8"
8 19H1800 CAP SCREW 6 X X 3/8"X1-1/2"
9 M1746T DRAIN PLUG 1 X X
10 T13213 WASHER 1 X X
6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN U.S.A. 0407-16A



Co9

ENGINE 4
OILING SYSTEM 0407
OIL FILTERS
CODE 5912 OIL COOLER
(6068)
TP1577
-s\\\
TP1577
66
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 15H638 PIPE PLUG 2 X 1/8"
2 15H585 PIPE PLUG 1 X
3 R54823 ADAPTER 2 X
4 ... .. HOUSING 1 X
5 AR66403 HOUSING 1 X (MARKED R56189)
6 19H1944 CAP SCREW 1 X 3/8" X 2-3/4"
7 19H1800 CAP SCREW 1 X 3/8" X 1-1/2"
8 R98488 GASKET 1 X
9 19H2023 CAP SCREW 1 X 3/8" X 3-1/4"
10 T15044 OIL FILTER 2 X
0407-18 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN US.A.




C10

ENGINE 4

TP29528

OILING SYSTEM 0407

ENGINE OIL FILTER AND OIL FILTER ADAPTER
CODE 5901  OIL FILTER
(6068)

~n
I’l\
I""o‘
40

Jre

X

"\

-t \p #
[y

/

13.-—)'"
'—-
-

Id
TP29528 NS
Rzt
&=
66
00
ENGINE 56
KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS
1 119044 OIL FILTER 1 X
2 R54823 ADAPTER 1 X
3 15H563 PIPE PLUG 1 X 3/8"
4 15H275 PIPE PLUG 1 X 1/4"
5 RE31299 ADAPTER 1 X (MARKED R91597)
6 19H2732 CAP SCREW 1 X 3/8" X 2-3/4"
7 19H1800 CAP SCREW 1 X 3/8"X11/2"
8 R98488 GASKET 1 X
9 19H1925 CAP SCREW 1 X 3/8"X 4-1/4"

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (31-OCT-90)

LITHO IN U.S.A. 0407-19



Cc11

ENGINE 4

TP10829

VENTILATING SYSTEM 0408

ENGINE VENTILATOR TUBE
CODE 2902 VENTILATOR SYSTEM, FLEXIBLE

5 | 7
]
o
=N
1 < |
A I
AT
3 ) --'\‘\\ -~
L | Sw~. . N SN~
] ~ -~ ~ -
Q : : ‘\‘,\ \\\\\:\\\\
\\\\\\lél\ : : \\\~ -\ \\\\:_\-
TP10829 TR P~ " )
_=m \ bl NP |
\Q\\\:\\\\ | : !
%\\\
WS
6 6
00
ENGINE 56
KEY PART NO. PART NAME Qry SERIAL NO. 98 REMARKS
7 R99793 HOSE i X X (SUB FOR R100541)
2 19H2284 CAP SCREW 1 X X 3/8"X7/8"
3 24H1303 WASHER 1 X X 13/32" X 11/16" X 0.065"
12H304 LOCK WASHER 1 X X 3/8"
4 T35699 CLAMP 1 X X
5 AR21839 CLAMP 1 X X
6 RO2154 ELBOW FITTING 1 X X
7 R56463 O-RING 1 X X
0408-2 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90) LITHO IN US.A.




C12

ENGINE 4

VENTILATING SYSTEM 0408
ENGINE VENTILATOR TUBE
CODE 2909 VENTILATOR SYSTEM

TP26800
”"_
r )p —.
S J_§~ T -
...... _ (}:Pj\:’)l
' -~ g
' |t P - ]
i ] ] ]
P ot
Rt
TP26800
6 6
00
ENGINE 56
KEY  -PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R56463 O-RING 1 X X
2 24H1303 WASHER 1 X X 13/32" X 11/16" X 0.065"
3 1942284 CAP SCREW 1 X X 3/8"X7/8"
4  19H1800 CAP SCREW 1 X X 5/16" X 3/4"
5 24H1685 WASHER 1 X X 11/32" X 47/64" X 0.083"
6 T24432 CLIP 1 X X
7 R40791 CLAMP 1 X X
8 R73975 BRACKET 1 X X
9 12H304 LOCK WASHER 1 X X 3/8"
70 14H812 NUT 1 X X 3/8°
11 R59047 TUBE 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-00) LITHO IN USA. 0408-3



C13

ENGINE 4
CYLINDER HEAD AND VALVES 0409
CYLINDER HEAD, HEAD GASKET AND VALVES
CODE 5101 CYLINDER HEAD
(6059)
TP28576
V”/,

TP28576

THIS PARTS LISTING IS CONTINUED I

0409-2 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90)  LITHO IN U.SA.




C14

ENGINE 4

CYLINDER HEAD AND VALVES 0409
CYLINDER HEAD, HEAD GASKET AND VALVES

CODE 5101 CYLINDER HEAD

(6059)
6 6
00
ENGINE 56
KEY  PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R85363 CAP SCREW 26 X
2 R92426 GASKET 1 X
3 R91889 LOCK 24 X
4 RE31323 ROTATOR 12 X
5 R26125 SPRING 12 X
6 R104592 PIPE PLUG 1 X {SUB FOR 15H558, THIS APPLICATION)
7 A3910R CAP 2 X
8 R98063 VALVE SEAT INSERT 6 X STANDARD SIZE INTAKE VALVE
R98335 VALVE SEAT INSERT 6 X OVERSIZE INTAKE VALVE
9 R43409 CAP 3 X
10 R85687 VALVE SEAT INSERT 6 X STANDARD SIZE EXHAUST VALVE
R93910 VALVE SEAT INSERT 6 X OVERSIZE EXHAUST VALVE
1M1 .. CYLINDER HEAD 1 X (SUB RE48618)
12 RE48618 CYLINDER HEAD 1 X (MARKED R111950) {(SUB FOR RE36429, MARKED
. R97629)
13 R90692 EXHAUST VALVE 6 X STANDARD
R97492 EXHAUST VALVE 6 X 0.38 MM (.015") OVERSIZE
R97493 EXHAUST VALVE 6 X 0.76 MM (.030" OVERSIZE
14 R98062 INTAKE VALVE 6 X STANDARD
R97490 INTAKE VALVE 6 X 0.38 MM (.015") OVERSIZE
R97491 INTAKE VALVE 6 X 0.76 MM (.030") OVERSIZE
i5 RE31617 SEAL 12 X (WITH TURBOCHARGER)

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91) LITHO IN U.S.A. ) 0409-3



C15

ENGINE 4

CYLINDER HEAD AND VALVES 0409

CYLINDER HEAD, HEAD GASKET AND VALVES
CODE 5101  CYLINDER HEAD
(WITH TURBOCHARGER)
(6068)

TP28576

TP28576

THIS PARTS LISTING IS CONTINUED
0409-4 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90) LITHO IN U.S.A.




C16

ENGINE 4

CYLINDER HEAD AND VALVES 0409
CYLINDER HEAD, HEAD GASKET AND VALVES

CODE 5101 CYLINDER HEAD
(WITH TURBOCHARGER)

(6068)
66
00
ENGINE 56
KEY  PART NO. PART NAME QrY  SERIAL NO. 98 REMARKS
1 R85363 CAP SCREW 26 X
2 R92426 GASKET 1 X
3 R91889 LOCK 24 X
4 RE31323 ROTATOR 12 X
5 R26125 SPRING 12 X
6 R104592 PIPE PLUG 1 X
7 A3910R CAP 2 X
8 R98063 VALVE SEAT INSERT 6 X STANDARD SIZE INTAKE VALVE
R98335 VALVE SEAT INSERT 6 X__OVERSIZE INTAKE VALVE
9 R43409 CAP 3 X
10 R85687 VALVE SEAT INSERT 6 X STANDARD SIZE EXHAUST VALVE
R93910 VALVE SEAT INSERT 6 X OVERSIZE EXHAUST VALVE
T CYUINDER HEAD 1 X (SUB RE48618)
12 RE48618 CYLINDER HEAD 1 X {MARKED R111950) (SUB FOR RE36429, MARKED
R97629)
13 RO0692 EXHAUST VALVE 6 X STANDARD
R97492 EXHAUST VALVE 6 X 0.38 MM (.015") OVERSIZE
R97493 EXHAUST VALVE 6 X 0.76 MM (.030") OVERSIZE
14~ R98062 INTAKE VALVE 6 X STANDARD
R97490 INTAKE VALVE 6 X 0.38 MM (.015") OVERSIZE
R97491 INTAKE VALVE 6 X 0.76 MM (.030") OVERSIZE
15 RE31617 SEAL 2 X

—y

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-91) LITHO IN U.S.A.

0409-5




C17

ENGINE 4

TP25963

EXHAUST MANIFOLD 0410
EXHAUST MANIFOLD
CODE 2803 EXHAUST MANIFOLD, FRONT VERTICAL
CODE 2805 EXHAUST MANIFOLD, CENTER WITH EXTENSION
CODE 2811  EXHAUST MANIFOLD, CENTER WITHOUT EXTENSION

TP25963

66
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 T29812 EXHAUST PIPE 1 X X CODE 2805
2 R90658 GASKET 6 X X
3 T29809 EXHAUST MANIFOLD 1 X X CODE 2805 AND 2811
4 24H1303 WASHER 11 X X 13/32" X 11/16" X 0.065"
5 19H988 CAP SCREW 1 X X 3/8" X 1-1/4"
6 19H268 CAP SCREW 5 X X 3/8"X2-1/2"
7 19H1912 CAP SCREW 6 X X 3/8"X3-1/2"
8 T28437 EXHAUST MANIFOLD 1 X X CODE 2803
9 R97353 GASKET 1 X X CODE 2805
10 T25701 STUD 4 X X CODE 2805
11 24H1305 WASHER 4 X X 13/32" X 13/16" X 0.065", CODE 2805
12 14H812 NUT 4 X X 3/8", CODE 2805
6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (18-APR-90) LITHO IN US.A. 0410-1



C18

ENGINE 4

EXHAUST MANIFOLD 0410

EXHAUST MANIFOLD
CODE 2819 EXHAUST MANIFOLD, LOW PROFILE

TP25229

TP25229 3

66
00
ENGINE 56

KEY PART NO. PART NAME QrYy SERIAL NO. 98 REMARKS
1 R85962 EXHAUST MANIFOLD 1 X X
2 R48569 BRACKET 1 X X

3 19H2128 CAP SCREW 12 X X 3/8"X3"
4 24H1304 WASHER 1 X X 13/32" X 23/32" X 0.120"

5 R90658 GASKET 6 X X

0410-2 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (18-APR-90) LITHO IN U.S.A.




C19

ENGINE 4

EXHAUST MANIFOLD 0410

EXHAUST MANIFOLD AND ELBOW

CODE 2803 MANIFOLD FRONT VERTICAL
CODE 6401 EXHAUST ELBOW
TP28443
\\;«
12
TP28443

66

00

) ENGINE 56

KEY PART NO. PART NAME ary SERIAL NO. 98 REMARKS

1 19H1800 CAP SCREW 2 X X 3/8"X1-1/2"

2 R57270 ELBOW FITTING 1 X X

3 R43724 ADAPTER 1 X X _(SUB FOR R83034)
4 R54500 SCREW 2 X X
5 24H1305 WASHER 8 X X 13/32" X 13/16" X 0.065"

6 19H2552 CAP SCREW 4 X X 3/8" X 1-1/8"

7 R89879 GASKET 1 X X

8 24H1304 WASHER 12 X X 13/32" X 23/32" X 0.120"

9 19H1912 CAP SCREW 3 X X 3/8" X 3-1/2"

10 730818 EXHAUST MANIFOLD 1 X X
11 19H988 CAP SCREW 9 X X 3/8"X1-1/4"

12 R90658 GASKET 6 X X

6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN U.S.A. 0410-3



C20

FUEL INJECTION NOZZLE

ENGINE 4
FUEL INJECTION SYSTEM 0413

TP26862
oo
5
T~ N |
= -~ \‘
Pw
TP263862
66
00
ENGINE 56
KEY  PART NO. PART NAME ary  SERIAL NO. 98 REMARKS
1 R79606 TEE FITTING ] X X
2 R79605 WASHER 1 X X
3 R79604 TUBE NUT 1 X X
4 131174 PLUG 1 X X (USE FOR SERVICING NOZZLE)
5 R101201 CAP SCREW 1 X X
6 ........ NOZZLE 1 X _X__{SUB RE38087) (WITH TURBOCHARGER)
........ NOZZLE 1 X X (SUB RE36936) (WITHOUT TURBOCHARGER)
7 R92352 PACKING 1 X X
8 R48000 WASHER 1 X X
9 T24472 PLUG 1 X X
10 RE38087 INJECTION NOZZLE 1 X  (WITH TURBOCHARGER)
RE36936 INJECTION NOZZLE 1 X {(WITHOUT TURBOCHARGER)
RE38087 INJECTION NOZZLE 1 X

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2284 (31-O0CT-80)  LITHO IN U.S.A. 0413-1




C21

FUEL INJECTION SYSTEM
CODE 1602  FUEL INJECTION SYSTEM, REGULAR GOVERNOR (WITHOUT TURBOCHARGER)
CODE 1603  FUEL INJECTION SYSTEM, 3° - 5° GOVERNOR, ELECTRIC SHUT-OFF
(6059)

ENGINE 4
FUEL INJECTION SYSTEM 0413

TP41241

-
- .‘,:',

’

[}

ra

S e LN

= X
S

amwd
L]
(4
4
-
-

b i
T

[
[ X3
-

<

1

17

TP41241

1

|

L.

20/‘:!?> R

N
70 FUEL
F1TER

THIS PARTS LISTING IS CONTINUED
0413-2 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN US.A.




C22

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1602 FUEL INJECTION SYSTEM, STANDARD GOVERNOR, ELECTRIC SHUT-OFF (WITHOUT TURBOCHARGER)
CODE 1603 FUEL INJECTION SYSTEM, 3° - 5° GOVERNOR, ELECTRIC SHUT-OFF
(6059)
6 6
00
ENGINE 56
KEY PART NO. PART NAME OTY  SERIAL NO. 98 REMARKS

1 R101201 CAP SCREW 6 X
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 5 X LEAK-OFF
5A RE33962 FUEL LINE 1 XXXXXX X LEAK-OFF
5B AR89852 CONDUIT 1 XXXXXX- X (WITHOUT TURBOCHARGER)
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10
9 RE19797 CLAMP 3 X

10 RE43299 FUEL LINE 1 X NO. 6

11 RE43296 FUEL LINE 1 X NO. 3

12 19M7320 CAP SCREW 2 X M6 X 40, (USE WITH R100163 PULLER)

13 RE43297 FUEL LINE 1 X NO. 4

14 RE43294 FUEL LINE 1 X NO. 1

15 RE43295 FUEL LINE 1 X NO. 2

16A M86661 ELBOW FITTING 1 SXXXXXX X

16B R35352 FITTING 1 XXXXXX- X (WITHOUT TURBOCHARGER)

17 RE20901 CLAMP 1 X LINES 3,5 AND 6

18 RE19800 CLAMP 1 X

19 R27272 FITTING 1 X

20 R26286 O-RING 1 X

21 14H785 NUT 3 X 5/16"

22  12H303 LOCK WASHER 3 X 5/16"

23 T27860 WASHER 3 X

24 T23442 STUD 3 X

25 R104907 GEAR 1 X (48-TEETH) (WITH TURBOCHARGER)

R84663 GEAR 1 SXXXXXX X (48-TEETH) (WITHOUT TURBOCHARGER)

R76964 PINION 1 XXXXXX- X (48 TEETH) (WITHOUT TURBOCHARGER)

26  R91360 NUT 1 X (WITH TURBOCHARGER)

R48599 NUT 1 =XXXXXX X {(WITHOUT TURBOCHARGER)

R91360 NUT 1 XXXXXX- X (WITHOUT TURBOCHARGER)

27 R48600 LOCK WASHER 1 X

28 26H10 SHAFT KEY 1 X 5/32" X 5/8"

29 RE24182 SHANK 1 SXXXXXX X (A) (CODE 1602) (STANADYNE NO. ) (WITHOUT
TURBOCHARGER) (ALSO ORDER R100163,
19H1815 AND (2) 19M7320)

RE47058 FUEL INJECTION PUMP 1 XXXXXX- X (CODE 1602) (STANADYNE NO. ) (WITHOUT
TURBOCHARGER)

RE44463 FUEL INJECTION PUMP 1 XXXXXX X (A) (CODE 1603) (STANADYNE NO.) (WITH
TURBOCHARGER) (ALSO ORDER R100163,
19H1815 AND (2) 19M7320)

RE48159 FUEL INJECTION PUMP 1T XXXXXX- X (A) (CODE 1603) (STANADYNE NO.) (WITH
TURBOCHARGER) (ALSO ORDER R100163,
19H1815 AND (2) 19M7320)

30 R100163 PULLER 1 X (USE TO REMOVE FUEL INJECTION PUMP) (ALSO
ORDER 19H1815 AND (2) 19M7320)

31 19H1815 CAP SCREW 1 X (E) (USE WITH R100163 PULLER)

32A T29969 CLAMP 1 SXXXXXX X (WITHOUT TURBOCHARGER)

32B T29969 CLAMP 1 XXXXXX- X (WITHOUT TURBOCHARGER)

33 16H658 RIVET 1 XXXXXX- X 1/4" X 5/8", (WITHOUT TURBOCHARGER)

34 R89944 O-RING 1 XXXXXX-

(A) SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR INTERNAL PARTS

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN US.A.

0413-3



C 2 3 ENGINE 4

FUEL INJECTION SYSTEM 0413
FUEL INJECTION SYSTEM

CODE 1602  FUEL INJECTION SYSTEM, REGULAR GOVERNOR (WITH TURBOCHARGER)
(6059)

TP28432

[
'
N
&
.

T— e
S

——tr
-l
J
)
~
& £
Ut /
::‘§°
- N
\'\’
E-Y
\ N
-
N
N

CY

R)
(O]
7L
’ i
Moy

N
gi\u
Q\m

—e =t

- ———
IR — )
L

LGy
L

\

TP28432 VA | T

-~

THIS PARTS LISTING IS CONTINUED
6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90) LITHO IN US.A.

0413-4



C24

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1602 FUEL INJECTION SYSTEM, STANDARD GOVERNOR, ELECTRIC SHUT-OFF (WITH TURBOCHARGER)
(6059)
6 6
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS

1 R101201 CAP SCREW 6 X
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 5 X LEAK-OFF
5 RE33962 FUEL LINE 1 X LEAK-OFF
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10 .
9 RE19797 CLAMP 3 X

10 RE43299 FUEL LINE 1 X NO. 6

11 RE43296 FUEL LINE 1 X NO. 3

12 19M7320 CAP SCREW 2 X M6 X 40, (USE WITH R100163 PULLER)

13 RE43297 FUEL LINE 1 X NO. 4

14 REA43294 FUEL LINE 1 X NO. 1

15 RE43295 FUEL LINE 1 X . NO.2

16 MB6661 ELBOW FITTING 1 X

17 RE20901 CLAMP 1 X LINES 3, 5 AND 6

18  RE19800 CLAMP 1 X

19 R27272 FITTING 1 X

20 R26286 O-RING 1 X

21 14H785 NUT 3 X 5/16"

22 12H303 LOCK WASHER 3 X 5/16"

23 T27860 WASHER 3 X

24 T23442 STUD 3 X

25 R104907 GEAR 1 X (48-TEETH) (WITH TURBOCHARGER)

R84663 GEAR 1 X (48-TEETH) (WITHOUT TURBOCHARGER)

26 R91360 NUT 1 X (WITH TURBOCHARGER)

R48599 NUT 1 X (WITHOUT TURBOCHARGER)

27 R48600 LOCK WASHER 1 X

28 26H10 SHAFT KEY 1 X 5/32" X 5/8"

29 RE42091 FRAME 1 SXXXXXX X (A) (STANADYNE NO. ) (WITH TURBOCHARGER)
(ALSO ORDER R100163, 19H1815 AND (2)
19M7320)

RE47137 FUEL INJECTION PUMP 1 XXXXXX- X {A) (STANADYNE NO. ) (WITH TURBOCHARGER)
(ALSO ORDER R100163, 19H1815 AND (2)
19M7320)

30 R100163 PULLER 1 X {(USE TO REMOVE FUEL INJECTION PUMP) (ALSO
ORDER 19H1815 AND (2) 19M7320)

31 19H1815 CAP SCREW 1 X (E) (USE WITH R100163 PULLER)

(A) SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR INTERNAL PARTS

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN U.S.A.

0413-5



DO1

ENGINE 4

FUEL INJECTION SYSTEM 0413
FUEL INJECTION SYSTEM

CODE 1615  FUEL INJECTION SYSTEM, REGULAR GOVERNOR (WITH TURBOCHARGER)
(6059)
TP28432

e
,,;:3
NN
~~

.

AN

@l

2
. //

w
7
o/,
7/
>3,

N

'
' )
A

4

e a =
RS

o
- E
(N
\M
e, A
e
\M
[e,]

i
(S
AR
2,

ey
:‘*‘ﬁ"
. I3

- -

31 15 I L
12 ¥ )\ XY —1
b l' | i 8
1
~7
T0 FUEL

THIS PARTS LISTING 1S CONTINUED

0413-6 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (31-OCT-90) LITHO IN U.S.A.



D02

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1615 FUEL INJECTION SYSTEM, REGULAR GOVERNOR (WITH TURBOCHARGER)
(6059)
6 6
00
ENGINE 56
KEY  PAAT NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R101201 CAP SCREW 6 X
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 5 X LEAK-OFF
5 RE33962 FUEL LINE 1 X LEAK-OFF
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10
9 RE19797 CLAMP 3 X
107 RE43299 FUEL LINE 1 X NO. 6
11 RE43296 FUEL LINE 1 X NO. 3
12 19M7320 CAP SCREW 2 X M6 X 40, (USE WITH R100163 PULLER)
13 RE43297 FUEL LINE 1 X NO. 4
14 RE43294 FUEL LINE 1 X NO. 1
15  RE43295 FUEL LINE 1 X NO. 2
16 MB86661 ELBOW FITTING 1 X
17 RE20901 CLAMP 1 X LINES 3, 5 AND 6
18 RE19800 CLAMP 1 X
19 R27272 FITTING 1 X
20 R26286 O-RING 1 X
21 14H785 NUT 3 X 5/16"
22 12H303 LOCK WASHER 3 X 5/16"
23 T27860 WASHER 3 X
24 T23442 STUD 3 X
25 R104907 GEAR 1 X {48-TEETH) (WITH TURBOCHARGER})
26 R91360 NUT 1 X (WITH TURBOCHARGER)
27 R48600 LOCK WASHER 1 X
28 26H10 SHAFT KEY 1 X 5/32" X 5/8"
29 RE47057 FUEL INJECTION PUMP 1 X (STANADYNE NO. )
30 R100163 PULLER 1 X (USE TO REMOVE FUEL INJECTION PUMP) (ALSO |
ORDER 19H1815 AND (2) 19M7320)
31 19H1815 CAP SCREW 1 X (E) (USE WITH R100163 PULLER)

(A) SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR INTERNAL PARTS

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (31-OCT-90)

LITHO IN U.S.A.

0413-7



DO3

ENGINE 4

TP28437

CODE 1615

FUEL INJECTION SYSTEM 0413
FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM, REGULAR G;JVERNOR, 12-VOLT (WITHOUT TURBOCHARGER)
(6059

FUEL LINE
TO FUEL FILTER

TP28437

THIS PARTS LISTING IS CONTINUED

0413-8

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (31-OCT-90) LITHO IN U.S.A.




D04

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1615 FULE INJECTION SYSTEM, REGULAFI;;;)VERNOR, 12-VOLT (WITHOUT TURBOCHARGER)
(60
66
09
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 16H658 RIVET 1 X 1/4" X 5/8"
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 4 X
5 AR89852 CONDUIT 1 X LEAK-OFF
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10
9 RE19797 CLAMP 3 X
10 RE43299 FUEL LINE 1 X NO. 6
11 RE43296 FUEL LINE 1 X NO. 3
12 RE47059 FUEL INJECTION PUMP 1 X (STANADYNE NO. )
13 RE43297 FUEL LINE 1 X NO. 4
14 RE43294 FUEL LINE 1 X NO. 1
15 RE43295 FUEL LINE 1 X . NO.2
16 R35352 FITTING 1 X
17 RE20901 CLAMP 1 X
18  RE19800 CLAMP 1 X
19 R27272 FITTING 1 X
20 R26286 O-RING 1 X
21 14H785 NUT 3 X 5/16"
22 12H303 LLOCK WASHER 3 X
23 T27860 WASHER 3 X
24 T23442 STUD 3 X
25 R76964 PINION 1 X (48 TEETH)
26 R91360 NUT 1 X
27 R48600 LOCK WASHER 1 X
28 26H10 SHAFT KEY 1 X 5/32" X 5/8"
29 R101201 CAP SCREW [ X
30 T29969 CLAMP 1 X

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (31-OCT-90)

LITHO IN U.S.A.

0413-9



D05

ENGINE 4
FUEL INJECTION SYSTEM 0413

FUEL INJECTION SYSTEM
CODE 1604 FUEL INJECTION SYSTEM, 3 PERCENT, 24-VOLT ELECTRIC SHUT-OFF
CODE 1619  FUEL INJECT!ON SYSTEM, REGULAR GOVERNOR, 24-VOLT
CODE 1621 FUEL INJECTION SYSTEM, REGULAR GOVERNOR, 24-VOLT
(WITH TURBOCHARGER)
(6059)

TP40594

[,
N

31—

n (el

'"“t:_
—\/
O U
{7
"
e
&—.
S—n
8o

-——-d

(N

FUEL LINE TO
5717 FUEL FILTER

gy ’4’5‘." . //-:‘1"-:'.’/

/ ..... ~

TP40594

THIS PARTS LISTING IS CONTINUED

0413-10 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2204 (01-MAY-91) LITHO IN U.S.A.



D06

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1604 FUEL INJECTION SYSTEM, 3 PERCENT, 24-VOLT ELECTRIC SHUT-OFF

CODE 1619  FUEL INJECTION SYSTEM, REGULAR GOVERNOR, 24-VOLT
CODE 1621 FUEL INJECTION SYSTEM, REGULAR GOVERNOR, 24-VOLT
(WITH TURBOCHARGER)
(6059)
6 6
09
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 16H658 RIVET 1 X 1/4" X 5/8", (WITHOUT LOW PROFILE
TURBOCHARGER)
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 4 X (WITHOUT LOW PROFILE TURBOCHARGER)
R660S0 TUBE 5 X (WITH LOW PROFILE TURBOCHARGER)
5 AR89852 CONDUIT 1 X LEAK-OFF (WITHOUT LOW PROFILE
TURBOCHARGER)
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10
9 RE19797 CLAMP 3 X
10 RE43299 FUEL LINE 1 X NO. 6
11 RE43296 FUEL LINE 1 X NO. 3
12 RE40409 FUEL INJECTION PUMP 1 X (CODE 1604) (STANADYNE NO. )
RE42290 FRAME 1 X (CODE 1621) (STANADYNE NO. )
RE47178 FUEL INJECTION PUMP 1 X (CODE 1619) (STANADYNE NO. )
13 RE43297 FUEL LINE 1 X NO. 4
14 RE43294 FUEL LINE 1 X NO. 1
15 RE43295 FUEL LINE 1 X NO. 2
16 R35352 FITTING 1 X (WITHOUT LOW PROFILE TURBOCHARGER)
17 RE20901 CLAMP 1 X
18 RE19800 CLAMP 1 X
19 R27272 FITTING 1 X
20 R26286 O-RING 1 X
21 14H785 NUT 3 X 5/16"
22 12H303 LOCK WASHER 3 X
23 T27860 WASHER 3 X
24 T23442 STUD 3 X
25 R104907 GEAR 1 X (48 TEETH)
26 R91360 NUT 1 X
27 R48600 LOCK WASHER 1 X
28 26H10 SHAFT KEY 1 X 5/32" X 5/8"
29 R101201 CAP SCREW 6 X
30 T29969 CLAMP 1 X (WITHOUT LOW PROFILE TURBOCHARGER)
31 RE33962 FUEL LINE 1 X (WITH LOW PROFILE TURBOCHARGER)
32 MB86661 ELBOW FITTING 1 X (WITH LOW PROFILE TURBOCHARGER)
33 R89944 O-RING 1 X
8059 AND 6068 OEM ENGINES (DUBUQUE) PGC-2294 (01-MAY-91) LITHO IN US.A. 0413-11



DO7

ENGINE 4
FUEL INJECTION SYSTEM 0413

FUEL INJECTION SYSTEM
CODE 1624 FUEL INJECTION SYSTEM, 3 PERCENT - 5§ PERCENT GOVERNOR, 24-VOLT ELECTRIC SHUT-OFF
CODE 1644  FUEL INJECTION SYSTEM, 3 PERCENT - 5§ PERCENT GOVERNOR, ELECTRIC SHUT-OFF
CODE 1645 FUEL INJECTION SYSTEM, 3 PERCENT - 5 PERCENT GOVERNOR, 24-VOLT ELECTRIC SHUT-OFF
(6059)

TP41239
<

|

T0 FUEL

TP41239 FILTER

THIS PARTS LISTING IS CONTINUED

0413-12 6059 AND 8068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91) LITHO IN US.A.



DO8

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1624 FUEL INJECTION SYSTEM, 3 PERCENT - 5 PERCENT GOVERNOR, 24-VOLT ELECTRIC SHUT-OFF
CODE 1644 FUEL INJECTION SYSTEM, 3 PERCENT - 5 PERCENT GOVERNOR, ELECTRIC SHUT-OFF
CODE 1645 FUEL INJECTION SYSTEM, 3 PERCENT - 5 PERCENT GOVERNOR, 24-VOLT ELECTRIC SHUT-OFF
(6059)
66
00
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
1 R101201 CAP SCREW 6 X
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 5 X LEAK-OFF (WITH LOW PROFILE TURBOCHARGER)
R66090 TUBE 4 X (WITHOUT LOW PROFILE TURBOCHARGER)
5 RE33962 FUEL LINE 1 X LEAK-OFF (WITH LOW PROFILE TURBOCHARGER)
6 16H658 RIVET 1 X 1/4" X 5/8"
7 RE43298 FUEL LINE 1 X NO. 5
8 19M7300 CAP SCREW 5 X M6 X 10
9 RE19797 CLAMP 3 X
10 RE43299 FUEL LINE 1 X NO. 6
11 RE43296 FUEL LINE 1 X NO. 3
12 19M7320 CAP SCREW 2 X (M) (USE WITH R100163 PULLER)
13 RE43297 FUEL LINE 1 X NO. 4
14 RE43294 FUEL LINE 1 X NO. 1
15 RE43295 FUEL LINE 1 X NO. 2
16 M86661 ELBOW FITTING 1 X (WITH LOW PROFILE TURBOCHARGER)
17 RE20901 CLAMP 1 X LINES 3,5 AND 6
18 RE19800 CLAMP 1 X
19 R27272 FITTING 1 X
20 R26286 0O-RING 1 X
21 14H785 NUT 3 X 5/16"
22 12H303 LOCK WASHER 3 X 5/16"
23 T27860 WASHER 3 X
24 T23442 STUD AR X
R56055 STUD AR X
25 R104907 GEAR 1 X (48-TEETH)
26 R91360 NUT 1 X
27 R48600 LOCK WASHER 1 X
28 26H10 SHAFT KEY 1 X 5/32" X 5/8"
29 RE44479 FUEL INJECTION PUMP 1 X (A) (CODE 1624) (STANADYNE NO. ) (ALSO
ORDER R100163, 19H1815 AND (2) 19M7320)
RE40243 FUEL INJECTION PUMP 1 XXXXXX X (A) (CODE 1644) (STANADAYNE NO. ) (ALSO
ORDER R100163, 19H1815 AND (2) 19M7320)
RE48157 FUEL INJECTION PUMP 1 XXXXXX- X (A) (CODE 1644) (STANADYNE NO. ) (ALSO
ORDER R100163, 19H1815 AND (2) 19M7320)
RE42841 FUEL INJECTION PUMP 1 -XXXXXX X (A) (CODE 1645) (STANADYNE NO. ) (ALSO
ORDER R100163, 19H1815 AND (2) 19M7320)
RE48158 FUEL INJECTION PUMP 1 XXXXXX- X (A) (CODE 1645) (STANADYNE NO. ) (ALSO
ORDER R100163, 19H1815 AND (2) 19M7320)
30 R100163 PULLER 1 X
31 19H1815 CAP SCREW 1 X 1/2" X 1-1/4", (USE WITH R100163 PULLER)
32 AR89852 CONDUIT 1 X (WITHOUT LOW PROFILE TURBOCHARGER)
33 R35352 FITTING 1 X (WITHOUT LOW PROFILE TURBOCHARGER)
34 16H658 RIVET 1 X 1/4" X 5/8", (WITHOUT LOW PROFILE
TURBOCHARGER)
35 T29969 CLAMP 1 X (WITHOUT LOW PROFILE TURBOCHARGER)
36 R89944 O-RING 1 XXXXXX- X (CODE 1644) (CODE 1645)

(A) SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR INTERNAL PARTS

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN US.A.

0413-13



Dog ENGINE 4

FUEL INJECTION SYSTEM 0413
FUEL INJECTION SYSTEM

CODE 1602  FUEL INJECTION SYSTEM, 12-VOLT, ELECTRIC SHUT-OFF
CODE 1619  FUEL INJECTION SYSTEM, 24-VOLT, ELECTRIC SHUT-OFF
(6068)

TP41046

2

TO FUEL
FILTER

TP41046

THIS PARTS LISTING IS CONTINUED

0413-14 6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-81) LITHO IN US.A.




D10

ENGINE 4

FUEL INJECTION SYSTEM

FUEL INJECTION SYSTEM 0413

CODE 1602 FUEL INJECTION SYSTEM, 12-VOLT, ELECTRIC SHUT-OFF
CODE 1619 FUEL INJECTION SYSTEM, 24-VOLT, ELECTRIC SHUT-OFF
(6068)
66
00
ENGINE 56
KEY PART NO. PART NAME QTY SERIAL NO. 98 REMARKS
1 RE36472 FUEL LINE 1 X (WITH LOW PROFILE TURBOCHARGER)
2 R51937 TUBE NUT 12 X
3 R51936 PACKING 12 X
4 R66090 TUBE 5 X (WITH LOW PROFILE TURBOCHARGER)
R66090 TUBE 4 X (WITHOUT LOW PROFILE TURBOCHARGER)
5 _16H658 RIVET 1 X_1/4" X 5/8"
6 M86661 ELBOW FITTING 1 X (WITH LOW PROFILE TUROBCHARGER)
7 19M7300 CAP SCREW 7 X M6 X10
8 RE19797 CLAMP 3 X
9 RE40386 FUEL LINE 1 X NO.5
10 RE40387 FUEL LINE 1 X NO.6
11 T29969 CLAMP 1 X__(WITHOUT LOW PROFILE TURBOCHARGER)
12 REA40384 FUEL LINE 1 X NO. 3
13 RE40385 FUEL LINE 1 X NO.4
14 RE43986 FUEL LINE 1 X _NO.1
15 RE40383 FUEL LINE 1 X NO. 2
16 R27272 FITTING 1 X
17__R101201 CAP SCREW 6 X
18 RE19799 CLAMP 1 X
19 RE19800 CLAMP 1 X
20 14H785 NUT 3 X_5/16"
21 12H303 LOCK WASHER 3 X 5/16"
22 T27860 WASHER 3 X
23 T23442 STUD 3 X
24 R104907 GEAR 1 X (48 TEETH)
25 R91360 NUT 1 X
26 _R48600 LOCK WASHER 1 X
57 R56424 SHAFT KEY 1 X
28 RE19798 CLAMP 2 X
29 R89944 O-RING AR X
30 R26286 O-RING 1 X
31 AR85615 LINE 11 X (WITHOUT LOW PROFILE TURBOCHARGER)
32 R35352 FITTING 1 X__(WITHOUT LOW PROFILE TURBOCHARGER)
33 16H658 RIVET 1 X 1/4" X 5/8", (WITHOUT LOW PROFILE
TURBOCHARGER)
34 RE42092 FUEL INJECTION PUMP 1 XXXXXX X _{STANADYNE NO. ) (CODE 1602) (WITHOUT
TURBOCHARGER)
RE49427 FUEL INJECTION PUMP 1 XXXXXX- X (STANADYNE NO. ) (CODE 1602) (WITH
TURBOCHARGER) (SUB FOR RE42094)
{DB4-4900)
RE42094 FUEL INJECTION PUMP 1 XXXXXX X (STANADYNE NO.) (CODE 1602) (WITH
TURBOCHARGER)
RE47184 FUEL INJECTION PUMP T XXXXXX- X (STANADYNE NO. ) (CODE 1602) (WITH
TURBOCHARGER)
RE42843 FUEL INJECTION PUMP 1 XXXXXX X (STANADYNE NO. ) (CODE 1619) (WITH
TURBOCHARGER)
RE47185 FUEL INJECTION PUMP 1 XXXXXX- X (STANADYNE NO. ) (CODE 1619) (WITH
TURBOCHARGER)
RE42842 FUEL INJECTION PUMP 1 XXXXXX X (STANADYNE NO. ) CODE 1619) (WITHOUT
TURBOCHARGER)
RE47183 FUEL INJEGTION PUMP 1 XXXXXX- X__(STANADYNE NO. ) (CODE 1619) (WITHOUT
TURBOCHARGER)
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-81)  LITHO IN USA. 0413-15



D11

ENGINE 4

TP25401

AIR INTAKE
CODE 1701  AIR INTAKE

CODE 1702 AIR INTAKE

CODE 1703  AIR INTAKE

CODE 1709  AIR INTAKE
(WITHOUT TURBOCHARGER)

INTAKE MANIFOLD 0414

TP25401

6 6
00
ENGINE 56
KEY PART NO. PART NAME QTY  SERIAL NO. 98 REMARKS
i 15H255 PIPE PLUG 1 X X 3/e
2 RB81275 GASKET 1 X X
3 12H304 LOCK WASHER 2 X X _83/8", (CODE 1701, 1702 AND 1703)
4 19H1732 CAP SCREW 2 X X 3/8" X 1-1/4", (CODE 1701, 1702 AND 1703)
5 T25829 AIR INTAKE 1 X X (CODE 1701)
6 T23611 AIR INTAKE 1 X _X_ (CODE 1702)
7 7131048 AIR INTAKE i X X (CODE 1703)
8 R104592 PIPE PLUG 1 X X (CODE 1703) (SUB FOR 15H558, THIS
APPLICATION)
9 19H1800 CAP SCREW 2 X X 3/8"X 1-1/2°, (CODE 1703)
10 24H1303 WASHER 2 X X 13/32" X 11/16" X 0.065", (CODE 1703)
11 R59193 AIR INTAKE 1 X X (CODE 1709)
6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (31-OCT-90)  LITHO IN U.S.A. 0414-1



D12

ENGINE 4

TP28497

INTAKE MANIFOLD 0414
AIR INTAKE SYSTEM
CODE 1707  AIR INTAKE
(WITH TURBOCHARGER)
(6059)

@/4 \\;-
5
8
7

o

|

{

|

|

|

(=
_ _ @
TO TURBOCHARGER e
[\
\ 2

1
dlp 3

|
b

&Sy

4

TP28497
6 6
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
i 15H255 PIPE PLUG 1 X 3/8"
2 T27986 FITTING 1 X
3 RE26433 TUBE 1 SXXXXXX X
RE31771 AIR INTAKE 1 XXXXXX- X
4 R110531 CLAMP 2 X (SUB FOR R56552)
5 R56551 HOSE 1 X L. X75 MM (3) X ....
6 R81275 GASKET 1 X
7 12H304 LOCK WASHER 2 X 3/8"
8 19H1732 CAP SCREW 2 X 3/8" X 1-1/4"
0414-2

6059 AND 6068 OEM ENGINES (DUBUQUE) PC-2294 (01-MAY-01) LITHO IN U.S.A.



D13

ENGINE 4

TP28435

AIR INTAKE SYSTEM
AIR INTAKE

CODE 1709

(WITH TURBOCHARGER)

INTAKE MANIFOLD 0414

Tp28435
n—"
6 6
00
ENGINE 56
KEY PART NO. PART NAME ory SERIAL NO. 98 REMARKS
1 R110531 CLAMP 2 X X (SUB FOR R56552)
2 R56551 HOSE 1 X X
3 R56904 TUBE 1 X X
4 R56905 O-RING 1 X X
5 R107730 INTAKE MANIFOLD 1 X X (SUB FOR R100832)
6  19H1732 CAP SCREW 4 X X 3/8" X 1-1/4"
7 12H304 LOCK WASHER 4 X X 3a/8°
8 R81275 GASKET 1 X X
9 R104592 PIPE PLUG 1 X X (WITHOUT STARTING AID)
10 15H255 PIPE PLUG 1 X X 3/8°
11 R107413 PLUG 1 X X

6059 AND 6068 OEM ENGINES (DUBUQUE)

PC-2294 (01-MAY-91)

LITHO IN US.A.

0414-3



D14

ENGINE 4
INTAKE MANIFOLD 0414

AIR INTAKE
C9DE 1708  AIR INTAKE
CODE 1709  AIR INTAKE
(WITHOUT TURBOCHARGER)

TP40589

TP40589

66
00
ENGINE 56

KEY PART NO. PART NAME ary SERIAL NO. g8 REMARKS
1 19H1732 CAP SCREW 4 X X 3/8" X 1-1/4"
2 12H304 LOCK WASHER 4 X X 3/8"
3A R81275 GASKET 2 SXXXXXX X X (1709) (SUB FOR T20159) "CKSO"
3B R81275 GASKET 1 XXXXXX- X X (CODE 1709)
4 15H255 PIPE PLUG 2 X X 3/8", (CODE 1708)
5 19H3411 BOLT 2 X X 3/8" X 1-1/8", (CODE 1708)
6 24H1303 WASHER 2 X X 13/32" X 11/16" X 0.065", (CODE 1708)
7 R104592 PIPE PLUG 1 X X
8 T31948 AIR INTAKE 1 X X (CODE 1708) (SUB FOR T31386)
9 R81275 GASKET 1 X X (CODE 1708)
10 R107728 INTAKE MANIFOLD 1 X X (CODE 1708) (SUB FOR R56172 AND R100830)
11 R104592 PIPE PLUG 1 X_ X (CODE 1709)
2 15H255 PIPE PLUG 1 X X 3/8", (CODE 1709)
13A R107729 INTAKE MANIFOLD 1 XXXXXX X X (CODE 1709) (SUB FOR R100831)
138 R110798 INTAKE MANIFOLD 1 XXXXXX- X X_(CODE 1709) (SUB FOR R107243)
14 R81276 GASKET 2 X X (CODE 1708)
15 R107708 PLUG 1 SXXXXXX X X (CODE 1709)
16A 19H1732 CAP SCREW 2 XXXXXX X X 3/8" X 1-1/4", (CODE 1709)
16B 19H1732 CAP SCREW 3 XXXXXX- X X 3/8" X 1-1/4", (CODE 1709)
17A 12H304 LOCK WASHER 2 SXXXXXX X X 3/8", (CODE 1709)
17B 12H304 LOCK WASHER 3 XXXXXX- X X 3/8", (CODE 1709)

0414-4 6059 AND 6068 OEM ENGINES (DUBUQUE)  PC-2294 (01-MAY-91)  LITHO IN USA.



